CATALOGO

MARZO 2023



PREFACE

This parts book is drawn based on real objects of the ME80 hydraulic excavator, detailing in
illustrations all parts (including standard parts, accessories and optional parts) fitted with
ME 80 hydraulic excavator. Model and nameplate of the hydraulic excavator are marked in the
noticeable place. Consumers, who are purchasing spare parts, may clearly mark, in the order,
model and serial number of purchased excavator, and code, name and quantity of required parts.

With performance of hydraulic excavator increasingly improving and product design level rising, our
company will better quality of some parts without further notice. Please contact dealers for any
inquiries. Your attention will be appreciated.

For undetachable parts (weld assembly and riveted parts etc.) listed in this catalog, only part
numbers are marked; for some of bought-in components, only structure diagrams are provided.
Please note that bought-in components and their structures may have some differences.

This is the 2017 version. We will appreciate corrections and editing suggestions from experts or
readers may point out and correct our editing errors.

All rights reserved, unauthorized duplication and publish are a violation of applicable laws.

May, 2017



CONTENTS

DYNAMIC SYSTEM

01 ENGINE T oo 1
02 ENGINE I oottt 3
03 ENGINE I ..ottt 5
04 ENGINE IV ..o 7
TRANSMISSION PART
01 FRONT IDLER ASS'Y .....cooiiiiiiiiiiiiieiicis i 9
02 TRACK ROLLER ASS'Y ...ttt 11
03 CARRIER ROLLER ROLLER ASS'Y ....cocouiiiiiiiiiiiiniicieicisiciscsissiesciss s 13
04 IDLER CUSHION ASS'Y.....ouuiiiiiuiiiiiiiiitietiie ettt 15
05 TRACK SHOE ...ttt 17
06 SWING CIRCLE .....oovuiimiiiiiicieicisise s 19
STRUCTURE PART
01 UNDERCARRIAGE ASS'Y ....ovuiiiiiiiriiniisicieseie s 21
02 PLATFORM ASS'Y ..ottt 23
03 BOOM ASS'Y ...ttt 25
04 ARM ASS'Y ..ottt 27
05 BUCKET ASS'Y ...ttt 29

00 DOZER ASS'Y ...ttteittettett ettt st sttt ettt et satesate s bt e bt e bt eateeatesatesbtesb e e bt e bt enteenteeaeesbeenbeenbeentenae 31



HYDRAULIC SYSTEM

01 CENTRAL SWING CONNECTOR ....ccoittiiiteiuiianiiiaiieetteetee st e siteeateeebeesabeesateeabeesbeesnteesaseessaeenseean 33
02 SWING DRIVE SYSTEM ....cutiiitiiiiieitintienteesteetesttesttetesitesbee st estesatesbeesteentesatesbeesseensesatesbeesseensesnnenne 35
03 MAIN PUMP LINES T ..ottt ettt sttt et e et e et e et esat e e sbeeebeeembeesabeesneeeneeenbeeans 37
04 MAIN PUMP LINES 1 .ottt ettt sttt ettt st e bt et s ate st esbeebeeneeenee 39
05 MAIN VALVE LINES T ..ottt ettt ettt ettt bttt e et e st e sabeeateeabeesabeeenbeeeaneenaee 41
06 MAIN VALVE LINES 11 ..itiiitiiiiiiiiiesietee ettt ettt sttt sttt ettt et et sae e s enees 43
07 PILOT LINES T oiuttiiitteiteiite et ette sttt et ettt s ettt esbe e st e bt e et e e bt e saee e beeeateenbeesaneenbeesaneeneens 45
08 PILOT LINES II +euetieiieeitt ettt ettt ettt ettt ettt sttt et e bt e et esbe e et e e sb e e embeesbeeemeeenbeeenbeenseesnneeaeens 47
00 PILOT LINES T eitteiteeiiteeite ettt ettt ettt ettt ettt e st e sbt e et esbe e e et e sbe e e bt e sbaesabeesbaesabeenbeesabeenbeesaneenne 49
1O PILOT LINES I ceneteiitieteeeteenite et ettt et ettt ettt et esbe e st e bt e st e et e sateebeesaeeeteesmeeenees 51
LT CHASSIS LINES ....tiiiitteiiieeiite ettt et et e ettt e stte e bt e sateesateebteeabeeeabeeemteeaateebee e bt e embeesbeeemseeaseeenneenseeenne 53
12 OIL RETURN LINES T ..iiiiitiiiieiieiieeiieicete ettt ettt ettt et sttt e bttt et sbe et s st e saaenneennennean 55
13 OIL RETURN LINES Il ..ciiuttiiiiiiiienitientie ettt ettt ettt ettt ettt sase e st esaeesaneenbeesaneenbeesaneenne 57
14 BOOM LINES .....ooittiiieiteettenteeteetesttesteeteeatesheesteeatesatesbeebeanteeatesheesbeentesatesseesbeensesntenbesntenbeeneesbeenes 59
15 BREAKER LINES T (OPTIONAL) ...eeouttiittieieeeniteeteenitesiteenteesiteeteesuteesbeesmsesaseesmeesabeenmeesseenmeesseenne 61
16 BREAKER LINES IT(OPTIONAL) ....teitieiiiteniteeeitentte et entteeiteettessteebeessteeseessseenseesaeeenseesaeeenseesanens 63
17 BIDIRECTIONAL AUXILIARY LINES 1 (OPTIONAL) ...cocuttiiitirieeniieenitenieenieeeeeenieeseeeieesaeeereenaees 65
18 FOOT PEDAL LINES ....cctitetteeieesteeteeeteeaseesseessseaseessseaseesssessseesssessseesseesssessseesnsesssessssesnsesssesnns 67
19 FOOT PEDAL LINES ....ttutteiuttetteetteeteeetee sttt estteeseesueeanseassaeamseaastesaseaastesnseaseesnseanseesnseenseesnseenseanns 69
20 JOYSTICK CONTROLS LINES ... .uttittiiiteitttenteeeteestteeteesteeeseessteeaseesseesaseaaseessseanseessseeaseesssesaseannes 71
21 JOYSTICK CONTROLS LINES ....ccuuttitteettesuttestteantteateesseesteasseesnseaaseeanseanseesnseessesansesnsessnseenseesnsesnses 73
22 PILOT DOZER DEVICE LINES .....cioitttitititteatienitte sttt ettt ette st esiteesiteesbteeteesabeesbeesabeenseesabeenbeesabeenne 75
23 MULT-WAY VALVE ...oiiitiitiieitieette st esiteeitesttessteesaseesaseessseessseessseessseensseessseassseessseensseanssesnssesnseeans 77
24 INLET ASS'Y .etttetieetieettesiteeetteettesteesseessteessaeanseasseasnseansaessseasseessseanseesaseanseesssesnseesssesnseesssesnsesnseen 79
25 BOOM ASS'Y .itteiiteiieatteattesttesseeessteaseesaseessseanseassseanseessseanseansseanseessteanseeesaeanseessaeanseennaeenreenneens 81
2O BUCKET ASS'Y outteiiteiiieeitteestteettestteseseestteasstessseanseessseanseesnseasseasnssenseesnseeasaessseanssessseenseesssesnseesnes 83

N Y N PR 85



28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

46

47

48

49

50

51

52

53

54

55

56

57

LEFT TRAVEL ASS'Y (FGO20GB.0S5) ...uuiiiiiiiiiiiiiiiiiiiiiiiiiiiiieieeineenneiniiiiie e ssasananaaeees 87
OPTION ASS'Y (FGO21GB.0S5) ittt a e 89
PLOW ASS'Y (FGO20GB.08B) ..euuiiiiiiiiiiiiiiiiiie ettt e e 91
SWING ASS'Y (FGO2IGB.06) ....cciiiiiiiiiiiiiiiiiiiiiiiiiiie et e e e 93
MAIN PUMP ASS'Y (ZBO75UA/ZBO75UB) ..ciiiiiiiiiiiiiiiiiiiiiiiiie ettt e e 95
PUMP COVER ASS'Y (ZBO75UA/ZBOT7SUB) ...coooiiiiiiiiiiiiiiiiiiiiiiiieencee e 99
SWASH PLATE ASS'Y (ZBO75UA/ZBO75UB) ....uuuiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiccnnecee e 101
INPUT SHAFT ASS'Y (ZBO75UA/ZBOT5UB) ...cooiiiiiiiiiiiiiiiietteeeee ettt ce e e e e seeiinnnaes 103
OIL-SEALING COVER ASS'Y (ZBO75UA/ZBOTS5UB) c.ccootiiiiiiiiiiiiiiiiietteeeeeeeeeeeeienneeeeeeeee e 105
CONTROL VALVE ASS'Y (ZBO75UA/ZBOTS5UB) ...iiiiiiiiiiiieeeeeeeeeeeeeeiiiiireeeeeeeeee e e e eeisnnnnnes 107
ADJUST LEVER ASS'Y (ZBO75UA/ZBOT75UB) ...ccccoiiiiiiiiiiiiiiiiiiiiiiiiceeiiciirnrnrrrceeeee e 109
LIFT-VALVE ASS'Y (ZBO75UA/ZBO75UB) ..ccciiiiiiiiiiiiiiiiiiiieiiietteeeeeee e eee e e e e 111
SWING REDUCTOR ASS'Y (JHDO48K.00) ...ccuvuuiiiiiiiiiiiiiiiiiiiiiiiii et 113
SWING MOTOR ASS'Y (JHDO48K.00) ...ceeeiiiiiiiiiiiiiiiiiiiiiieeteeeeeee e e e e e e e e e 115
MOTOR COVER ASS'Y (JHDO48K.00) ......uuuuiimiiiiiiiiiiiiiiiiiiiiiiieeeineeeiinnnniniiiiieeceeeee e e e e e e s sssssnnnnnsnnns 119
REDUCTOR ASS'Y (JHDO48K.00) ...cevvvuiiiiiiiiiiiiiiiiiiiiiiiee e 123
REDUCTOR ASS'Y (JHDOA8K.00) ...uoiiiiiiiiiiiiiiiiiiiiiciiiiiiii ettt e e e e ee s aaaaaes 125
TRAVEL MOTOR ASS'Y (JXDO049) ...cuutiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiitrrc e esansssnnssseeeee e 127
MOTOR COVER ASS'Y (JXDO049) ...ccviiiiiiiiiiiiiiiiiiiiiiiiiiiiiiit it sanasanaees 129
PEDAL VALVE ASS'Y (LGROS50.00) .....ccvttiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiieeeteeeeee e e esseiisrrassseeeeeeeeeeeenn 133
SPOOL ASS'"Y (LGROS50.00) ..cvvvviiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiinrenre e e e e e e e e 135
REVOLUTE SEAT ASS'Y (LGROS50.00) ceeeiiiiiiiiiiiiiiiiiiii e e e eiiisreeeeeeeeee e 137
DOZING VALVE ASS'Y (LGTF1000.00) ....cuvviiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiereeceeee e eessssnnsnnasseeees 139
SPRING SEAT ASS'Y (LGTF1000.00) ...cuuuuiiiiiiiiiiiiiiiiiieee et 141
SPOOL ASS'Y (LGTF1000.00) ...ccvviiiiiiiiiiiiiiiiiiiiiiiiiiiiiie e saaaassans e e 143
PLUG ASS'Y (LGTF1000.00) ....ooiiiiiiiinimmiiiiiiiiiiiiiiiieeieeeeeeeee e inreteeee e e e e sssanassseseeeeseseeeeesssssnnns 145
CONTROL LEVER ASS'Y (LGTF1000.00) ...cccovuuiiiiiiiiiiiiiiiiiiiiiiiniiiiiiiii e 147
JOYSTICK ASS"Y (LGTF1000.00) .evvuuiiiiiiiiiiiiiiiiiiee ettt e e e eaaaaes 149
LEFT PILOT VALVE ASS'Y (LGXFOS50LH.00) ....cooovviiiiiiiiiiiiiiiiiiiiiiiie e 151

JOYSTICK ASS"Y (LGXFOS0LH.00) ...ccevviiiiiiiiiiiiiiiiiiiiiie et 153



58

59

60

61

62

63

64

65

66

67

01

02

01

02

03

04

05

06

07

08

09

10

11

HOSE NIPPLE ASS'Y (LGXFOS0LH.00) ....uuuuuiiiiiiiiiiiiiiiiiiiiiiiiiiiiiieieeeee e e sanes 155
PLUG ASS'Y (LGXFOS0LH.00) ...ccooviiiiiiiiiiiiiiiiiiiiinninrrene e e e e e e s e 157
SPOOL ASS"Y (LGXFOS0LH.00) ...cuuuuiiiiiiiiiiiiiiiiiii ittt 159
RIGHT PILOT VALVE ASS'Y (LGXFOS50RH.00) ..cccoeeiiiiiiiiiiiiiiiiiiiiiiiieeeeeeee e eeiireeecceeeeee e e 161
JOYSTICK ASS'Y (LGXFOS0RH.00) ...uuuiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiieiirieceece e 163
SPOOL ASS"Y (LGXFOS0RH.00) ....cccceiiiiiiiiiiiiiiiiiiiiiiiiiiieeereere et e e e e e e e 165
BOOM CYLINDER .....coiiiiiiiiiiiiiiiiiii e e 167
ARM CYLINDER ...ooiiiiiiiiiii e s 169
BUCKET CYLINDER ....coooiiiiiiiiiiiiiiiiiiiiiiiiiii e e e s saaannnes 171
DOZER CYLINDER ..ottt e e e 173
TANK
HYDRAULIC TANK  L..oiiiiiiiii e e e e e s s 175
FUEL TANK oottt e e e e e e e e e e e e e e e e e e s s ssannnnnnnns 177
OUT PANNEL

COUNTER WEIGHT ASS'Y ..ot 179
BRACKET oo e e e 181
THERMAL BAFFLE ....ooiiiiiiiiiii e 183
COVER BOARD ...ouiiiiiiiiiiiee et e e e e e e e 185
DOOR ASS'Y i et eeeeeeees 187
HANDRAIL ASS'Y ooiiiiiiiiiiiiiiiiii e e e e e e e e s e s s sasananes 189
HOOD ASS'Y L. e e 191
0.1 ) 0 S U 193
OPERATORI'S CAB ..oeiiiiiiiiii e e e e et a e 195
OPERATOR'S CAB I ...oeiiiiiiiiiiiee ettt ettt eeanee e 197

OPERATOR'S CAB TIT .niiiiieee ettt et e e e e st e e e s e 199



12

13

14

15

16

17

18

19

01

02

01

02

03

04

05

01

02

03

04

OPERATOR'S CAB ..ottt 201
OPERATOR'S CAB ....ooooiiriiiiiiinsieseeeiiaie s sssooasse s 203
OPERATOR'S CAB ...ttt 205
OPERATOR'S CAB ...ttt 207
SEAT MOUNTING ..ot 209
STAND CASE ASS'Y LiH. ...ttt 211
STAND CASE ASS'Y RUH. .ottt 213
WIPER ASS'Y ..oiiiiiiiciiciici e 215
AIR CONDITIONER SYSTEM
ATR CONDITIONER SYSTEM.......oiuiiiuiiiimiiiiieiiiisiesieiieasie st 217
COMPRESSOR MOUNTING........couuiuiiiiiiiiiiiinesisisi s 219
ELECTRICAL SYSTEM
ELECTRICAL SYSTEM T ..ottt 221
ELECTRICAL SYSTEM Il.....ouiiiiiiiiiiiiiiiiciiisccecc s 223
ELECTRICAL SYSTEM ..ottt 225
ELECTRICAL SYSTEM IV.....ouiiiiiiiiiiiiiiiiiiiscccsc s 227
ELECTRICAL SYSTEM ..ottt 229
NAMEPLATE
NAMEPLATE RECOGNITION T .....ooiiiiiiiiiiiiciicisicsccccsc s 231
NAMEPLATE RECOGNITION TL.......iiiiiiiiiiiiiiiciiiciiie e 233
NAMEPLATE RECOGNITION IIL......coouiiiiiiiiiiiicisiciscnccsscs s 235

NAMEPLATE RECOGNITION IV..iiiiiiiiiiiiiiiiie ettt ettt et s e s e e 237



DYNAMIC SYSTEM



01 ENGINE I




01 ENGINE I
NO. S.C CODE PART NAME QTY NOTE

60100001836 | 4TNVI8T-ZCSLK ENGINE 1
: 60100002282 | 4TNVIS8T-ZCSLKC ENGINE 1
2 30601005141 | LG6090E.01A.01 RIGHT SUPPORT, FRONT 1
3 51204101222 | GB/T5783 BOLT M10x30 18
4 51421100121 | GB/T97.1 WASHER 10 47
5 51203112821 | GB/T5782 BOLT M12x120 2
6 51420110120 | GB/T96.1 WASHER 12 4
7 60101800022 | EN1002-C SHOCK PAD 4
8 30601100191 | LG6085.01-15 WASHER 4
9 51307001120 | GB/T6170 NUT M12 4
10 30601000133 | CDM6090.01.06 RIGHT SUPPORT, REAR 1
11 51203123021 | GB/T5782 BOLT M14x140 2
12 | 51420120120 | GB/T96.1 WASHER 14 4
13 60101800023 | EN1003-C SHOCK PAD 4
14 51307001222 | GB/T6170 NUT M14 4
15 | 60204000068 | CF-H-035-ZO-10701 COUPLING 1
16 51421120121 | GB/T97.1 WASHER 14 3
17 51203121721 | GB/T5782 BOLT M14x55 3
18 30601000278 | LG6090D.01.01 CONJUCTIVE PLATE 1
19 30601000130 | CDM6090.01.03 LEFT SUPPORT, REAR 1
20 30601000131 | CDM6090.01.04 LEFT SUPPORT, FRONT 1
21 30604100004 | LG6065.04-01 ADJUST SHIM 8




—F

01 s —
oy
7
>

II ANTONH 20



02 ENGINE I

NO. S.C CODE PART NAME QTY NOTE
1 60980000356 | P777732 BRACKET 1
2 51204091122 | GB/T5783 BOLT M8x25 7
3 51421090121 | GB/T97.1 WASHER 8 16
4 60101100728 | G088602 AIR FILTER 1
5 60101100887 | KA33-4 PREFILTER 1
6 30601101303 | LG6090E.01-01 AIR INLET HOSE [ 1
7 56931003701 | SAE J1508 CLAMP SLTB-97~105/19 2
8 51204101122 | GB/T5783 BOLT M10x25 6
9 51420100122 | GB/T96.1 WASHER 10 4
10 30601000411 | LG6090E.01.02 PATCHING BOARD AIR INLET HOSE 1
11 56931004902 | SAE J1508 CLAMP SLHD-45~67/15.8 2
12 | 30601101304 | LG6090E.01-02 AIR INLET HOSE I 1
13 60100002205 | XJG-LG-90E-000 MUFFLER 1
14 | 60100002206 | XYQ-GR-90E INSULATED BLANKET 1
15 | 51307000922 | GB/T6170 NUT M8 5
16 30601005050 | LG6090E.01.01A EXHAUST PIPE 1
17 | 60980000663 | GR-05 INSULATED TAPE 1
18 | 30601100315 | LG6090.01-03 WATER OUTLET HOSE 1
19 56931004802 | SAE J1508 CLAMP SLHD-32~54/15.8 4

20 | 30601005264 | LG6090E.01.07 BRACKET MUFFLER 1
21 51421100121 | GB/T97.1 WASHER 10 47
22 30601100499 | LG6090.01A-01 WATER INLET HOSE 1
23 | 56993001301 | DIN3016-1 CLAMP D1-46/25 1
24 | 60401050085 | X770062 ALARM 1
25 56902002202 | DIN3017-1 CLAMP A-50~70/9 2
26 | 30601005051 | LG6090E.01.05 EXHAUST PIPE 1
27 | 51204090922 | GB/T5783 BOLT M8x16 8
28 30601105090 | LG6090E.01-03 INSULATED STRIP OF EXHAUST PIPE 1
29 | 56902001702 | DIN3017-1 CLAMP A-60~80/9 2
30 | 30601005287 | LG6090E.01A.02 1
31 51204101022 | GB/T5783 BOLT M10x%20 3




03 ENGINE III

26



03 ENGINE III

NO. S.C CODE PART NAME QTY NOTE
1 51204111222 | GB/T5783 BOLT M12x30 1
2 51427110122 | GB/T1230 WASHER 12 6
3 30601100223 | LG6090.01-06 SUPPORT 1
4 30601100221 | LG6090.01-04 THERMAL BAFFLE LEFT 1
5 30601100195 | LG6085.01A-17 THERMAL BAFFLE III 1
6 30601100717 | LG6085.01B-22 THERMAL SPONGE, UPPER 1
7 60911011021 | HG/T2491 HOSE®8x12x380 1
8 56902003502 | DIN3017-1 CLAMP A-8~12/9 3
9 56902002202 | DIN3017-1 CLAMP A-50~70/9 2
10 | 60911013237 | HG/T2491 HOSE®8x12x850 1
11 30601000019 | CDM606.01.01.01 AUXILIARY RADIATOR 1
12 30601000008 | CDM606.01.01.06A SUPPORT 1
13 30601100222 | LG6090.01-05 THERMAL BAFFLE RIGHT 1
14 30601100309 | LG6085.01-09 THERMAL SPONGE Il 1
15 | 30601100317 | LG6090.01-08 THERMAL SPONGE100x100x30 2
16 | 51203112221 | GB/T5782 BOLT M12x80 4
17 51203111721 | GB/T5782 BOLT M12x55 1
18 60922011476 | 8065.207.0000 SHOCK PAD 4
19 | 30601100318 | LG6090.01-09 THERMAL SPONGE 310x100x30 1

20 51307001122 | GB/T6170 NUT M12 1
21 60102000025 | 4973.008.0000 RADIATOR 1
22 | 30601100071 | CDM606.01.01-04 PROTECT RUBBER CUSHION 1
23 51204080822 | GB/T5783 BOLT M6x12 6
24 51421080121 | GB/T97.1 WASHER 6 6
25 51401080122 | GB/T93 WASHER 6 4
26 30601100713 | LG6090.01A-03 THERMAL SPONGE I[, RIGHT 1
27 30601100714 | LG6090.01A-02 THERMAL SPONGE [, RIGHT 1
28 30601100423 | LG6230.01A.01-08 STEEL SLEEVE 4
29 30604100004 | LG6065.04-01 ADJUST SHIM 4
30 30601100310 | LG6085.01A-04 THERMAL SPONGE | 1
31 30601100522 | LG6270.01-12 CUSHION 1
32 60911013229 | HG/T2491 HOSE 8x12x200 1
33 56932000101 | QC/T621 CLAMP B-10/8 1

CDM6085E




04 ENGINE IV

13
22 55



04 ENGINE [V

NO. S.C CODE PART NAME QTY NOTE
1 | 56964001101 | JB/T6015 HOSE 8x15.5%3200 1
2| 56902001602 | DIN3017-1 CLAMP A-10~16/9 10
3| 60308000094 | 129907-55801 FUEL FILTER 1
4 | 56964009501 | JB/T6015 HOSE 8x15.5x420 1
5 | 60101100725 | 119005-35151 ENGINE OIL FILTER 1
6 | 30601000132 | CDM6090.01.05 DELIVERY PUMP SUPPORT 1
7 | 51204101122 | GB/T5783 BOLT M10x25 18
8 | 51421100121 | GB/T97.1 WASHER 10 47
9 | 60301000001 | 119225-52102 DELIVERY PUMP 1
10 | 51421080121 | GB/T97.1 WASHER 6 6
11 | 51204080822 | GB/T5783 BOLT M6x12 6
12 | 56964002001 | JB/T6015 HOSE 8x15.5%900 1
13 | 56964007101 | JB/T6015 HOSE 8x15.5%3300 1
14 | 51203092521 | GB/T5782 BOLT M8x85 1
15 | 51421090121 | GB/T97.1 WASHER 8 15
16 | 60100002437 | 129242-55701 WATER SEPARATOR 1
17 | 30601005157 | LG6090E.01.06A WATER SEPARATOR SUPPORT | 1
18 | 56964010601 | JB/T6015 HOSE 8x15.5%150 1
19 | 60101100002 | 129065-55750 FUEL PREFILTER 1
20 | 56964000301 | JB/T6015 HOSE 6x13%550 1
21 | 51204101522 | GB/T5783 BOLT M10x45 2
22 | 56993001401 | DIN3016-1 CLAMP D2-15~15/20 4
23 | 51204101222 | GB/T5783 BOLT M10x30 18
24 | 60100002715 | S80752 CONNECTOR M14x1.5-¢8 1
25 | 60911013203 | PG062 BOOT 1
26 | 30601100076 | CDM606.01-23 LINK BOLT 1
27 | 60980000251 | 141B982-77 WASHER 2
28 | 30601000017 | CDM606.01.20 LINK CONNECTOR 1







DYNAMIC SYSTEM



01 FRONT IDLER ASS'Y




FRONT IDLER ASS'Y

NO. S.C CODE PART NAME QTY NOTE
1 60206000162 | LGWZ085-06 PLUG SCREW R1/8x7 1
2 37503100004 | LGWY085-03 SUPPORT 1, FRONT IDLER 1
3 51513212003 | GB/T119.1 PIN14x70 2
4 60980000344 O-RING 85x9.3 4
5 60206000153 | LGWY150-03 SEAL 4
6 60206000151 | LGWY085-06 BUSHING 2
7 60980000318 | CO0O205-A0 O-RING 49.4x3.1 2
8 37503100003 | LGWY085-02 SHAFT, FRONT IDLER 1
9 37503100001 | LGWY085-01 FRONT IDLER BODY 1
10 | 37503100005 | LGWY085-05 SEAT 1
11 51203132018 | GB/T5782 BOLT M16x70 4
12 60206000152 | LGWY085-07 WASHER 16 4
13 37503100006 | LGWY085-08 SUPPORT 2, FRONT IDLER 1

10



11

02 TRACK ROLLER ASS'Y




02 TRACKROLLER ASS'Y

NO. S.C CODE PART NAME QTY NOTE
1 60206000162 | LGWZ085-06 PLUG SCREW R1/8x7 1
2 37502100008 | LGWZ085-01 SEAT, FLOATING GREASE 1

SEAL 1
3 51513132303 | GB/T119.1 PIN 2
4 60980004354 O-RING 68%7.8 4
5 60206000141 | LGWT210-03 SEAL RING 4
6 60206000161 | LGWZ085-04 BUSH 2
7 60980000317 | CO0202-A0 O-RING 34.4x3.1 2
8 37502100009 | LGWZ085-02 SHAFT 1
9 37502000002 | LGWZ085.01 TRACK ROLLER BODY 1
10 37502100012 | LGWZ085-05 SEAT, FLOATING GREASE 1

SEAL 2

12



13

03 CARRIER ROLLER ASS'Y




03 CARRIER ROLLER ASS'Y

NO. S.C CODE PART NAME QTY NOTE
1 60206000162 | LGWZ085-06 PLUG SCREW R1/8x7 1
2 51204091018 | GB/T5783-2000 BOLT M8&x20 5
3 60206000140 | LGWT150A-08 WASHER 8 5
4 37504100007 | LGWT085-07 END COVER 1
5 60980000318 | COO205-A0 O-RING 49.4x3.1 1
6 37504100006 | LGWT085-03 THRUST PLATE 1
7 60206000137 | LGWTO085-06 BUSH 2 1
8 37504000002 | LGWT085.01 CARRIER ROLLER BODY 1
9 37504100003 | LGWT085-02 SHAFT, CARRIER ROLLER 1
10 60206000136 | LGWTO085-05 BUSH 1 1
11 60980000341 O-RING 48x6.4 2
12 60206000135 | LGWT085-04 SEAL RING 2
13 37504100002 | LGWTO085-01 SEAT, FLOATING GREASE SEAL 1

14



15

04 IDLER CUSHION ASS'Y




04 IDLER CUSHION ASS'Y

NO. S.C CODE PART NAME QTY NOTE
1 ZJ14C00-0001 PRESSURE ROD 1
2 ZJ14C00-0007 DUST SEAL 50%x62x7 1
3 ZJ14C00-0008 SEAL RING 50x65%10 1
4 ZJ14C00-0010 O-RING 39.6x3.53 1
5 ZJ14C00-0009 BACK-UP RING 1
6 ZJ14C00-004 DRAG LINK 1
7 Z114C00-002 CYLINDER 1
8 ZJ14C00-003 SPRING 1
9 ZJ14C00-005 SPRING SEAT 1
10 ZJ14C00-006 NUT 1
11 GB79-85 SCREW M10x25 1
12 FZY3C00-00 GREASE FITTING 1

16



17

05 TRACK SHOE




05 TRACK SHOE

NO. S.C CODE PART NAME QTY NOTE
1 37505100011 | LGWL085-02 TRACK LINK R.H. 37
2 37505100012 | LGWL085-03 BUSHING 37
3 37505100013 | LGWL085-04 PIN 37
4 37505100015 | LGWL085-06 WASHER 2
5 37505100014 | LGWLO085-05 MOVABLE PIN 1
6 37505100018 | LGWL085-09 JOINT, TRACK LINK R.H. 1
7 51512111701 | GB/T91-2000 COTTER PIN® 6.3x 45 1
8 37505100016 | LGWLO085-07 BUSHING, MOVABLE PIN 1
9 37505100010 | LGWL085-01 TRACK LINK L.H. 37
10 60206000129 | LGWL085-12 NUT 152
11 60206000128 | LGWLO085-11 BOLT 152
12 60206000127 | LGWLO085-10 TRACK SHOE 38
13 37505100017 | LGWL085-08 JOINT, TRACK LINK L.H. 1

18



06 SWING CIRCLE

19



06 SWING CIRCLE

NO. S.C CODE PART NAME QTY NOTE
1| 30609100024 | LG6085.09A-01 PIN16x45 2
2 | 60206000114 | 013.28.0800.021.34.15F1 SWING CIRCLE 1
3 | 51204151822 | GB/T5783 BOLT M20x60 24
4 | 51203154221 | GB/T5782 BOLT M20x95 24
5 | 51427150122 | GB/T1230 WASHER 20 48

20






STRUCTURE



21

01 UNDERCARRIAGE ASS'Y




01 UNDERCARRIAGE ASS'Y

NO. S.C CODE PART NAME QTY NOTE
1 17500855003 | LGWLO085 TRACK ASS'Y 2
2 30613100598 | 1L.G6085.13-01 SEAL, OIL POOL 1
3 60911013195 | 850-0504000E CENTRAL SWING CONNECTOR| 1
4 | 51421100121 | GB/T97.1 WASHER 10 20
5 51204101122 | GB/T5783 BOLT M10x25 6
6 30613001062 | LG6085.13.04 TRAVEL REDUCTOR COVER, L.H. 1
7 | 51401100122 | GB/T93 WASHER 10 16
8 | 51204101222 | GB/T5783 BOLT M10x30 12
9 | 30613001063 | LG6085.13.05 TRAVEL REDUCTOR COVER, RH. | 1
10 | 51204133022 | GB/T5783 BOLT M16x45 24
11 | 51427130122 | GB/T1230 WASHER 16 26
12 | 60206000064 | TM10VD-A-26/49-1 TRAVEL MOTOR ASS'Y 2
13 | 60205000200 | LGWQO85 DRIVING WHEEL 2
14 | 51427100422 | GB/T1230 WASHER 14 76
15 | 51204121522 | GB/T5783 BOLT M14x40 24
16 | 51204135122 | GB/T5783 BOLT M16x85 2
17 | 51401130122 | GB/T93 WASHER 16 2
18 | 60206000198 | LGWTO085 CARRIER ROLLER 2
19 | 30613001086 | LG6075.13.01 TRACK FRAME 1

20 | 60206000202 | LGWZ085 TRACK ROLLER 10
21 | 51203122021 | GB/T5782 BOLT M14x70 40
22 | 30613100572 | LG6085.13-04 BOTTOM SEAL PLATE 1
23 | 30613001061 | LG6085.13.03 TRACK GUARD 4
24 | 51204121422 | GB/T5783 BOLT M14x40 12
25 | 60206000047 | LGWY085 FRONT IDLER ASS'Y 2
26 | 60206000040 | ZJOC-LKS.5 IDLER CUSHION 2
27 | 30613100313 | LG6075.13-01 RUBBER SET 2
28 | 60919011478 | WE004 SEALING JOINT STRIP L=377 2
29 | 30613100063 | LG6065.13-01 PIPE CLAMP 2
30 | 30613100048 | LG6065.13-02 PRESS PLATE 2
31 | 51204101622 | GB/T5783 BOLT M10x50 4
32 | 30613100599 | LG6085.13-06 WASHER, DRAIL PORT 1
33 | 30613100573 | LG6085.13-05 1

OIL DRAIN COVER, OIL POOL

22



02 PLATFORM ASS'Y

23

YA
17— INCY

23



02 PLATFORM ASS'Y

NO. S.C CODE PART NAME QTY NOTE
1 30612100827 | LG6090.12-07 RUBBER GASKET 2 1
2 30612100900 | LG6090.12A-02 RUBBER GASKET 2 1
3 30612100899 | LG6090.12A-01 RUBBER GASKET 1 1
4 51204121622 | GB/T5783 BOLT M14x50 2
5 51401120122 | GB/T93 WASHER 14 2
6 51421120121 | GB/T97.1 WASHER 14 2
7 30612100608 | LG6090.12-05 PLATE 1
8 51204101022 | GB/T5783 BOLT M10x%20 2
9 51401100122 | GB/T93 WASHER 10 32
10 51421100121 | GB/T97.1 WASHER 10 2
11 30613100248 | LG6150.13-03 LOWER PLATE, GREASE CUP 1
12 30612100830 | LG6150.13-02 RUBBER PAD 1
13 30612100828 | LG6090.12-08 RUBBER GASKET 3 2
14 30612100826 | LG6090.12-06 RUBBER GASKET 1 5
15 30612101817 | LG6065.12-04 LAMP SHADE 2
16 51140210709 | GB/T70.2 SCREW M8x20 8
17 51421090121 | GB/T97.1 WASHER 8 8
18 30612005081 | LG6090G.12.01 PLATFORM 1
19 30612101151 | LG6090.12A-04 BOTTOM SEAL PLATE 1 1
20 30612101150 | LG6090.12A-05 BOTTOM SEAL PLATE 2 1
21 51204101122 | GB/T5783 BOLT M10x25 30
22 51420100122 | GB/T96.1 WASHER 8 30
23 30612101148 | LG6090.12A-07 BOTTOM SEAL PLATE 4 1
24 30612101149 | LG6090.12A-06 BOTTOM SEAL PLATE 3 1

24



25

03 BOOM ASS'Y




03 BOOM ASS'Y

PART NAME
NO. S.C CODE QTY NOTE

1| 30615100068 | CDM606.15-09 WASHER 1
2 | 30615100363 | LG6085.15-05 PIN 1 1
3| 30615100392 | LG6085.15-10 ADJUST SHIM 3 3
4 | 51307001322 | GB/T6170 NUT M16 6
5 | 30615100367 | LG6085.15-12 PIN 5 1
6 | 51203132921 | GB/T5782 BOLT M16x130 3
7 | 30615100366 | LG6085.15-11 PIN 4 1
8 | 30615000989 | LG6090.15B.01 BOOM 1
9 | 30615100364 | LG6085.15-06 STEEL SLEEVE 2
10 | 60980000299 | VAW DUST SEAL 65x80%6 2
11 | 30616100267 | LG6150.16-07 ADJUST SHIM 1
12| 30615000141 | LG6090.15.08 PIN ASS'Y 1
13| 60980005319 | 180° GREASE FITTING PT1/8 2
14 | 30615100306 | LG6150.15-01 CLIP PLATE 1
15 | 51421110121 | GB/T97.1 WASHER 12 2
16 | 51204111222 | GB/T5783 BOLT M12x30 2
17 | 30615000110 | LG6090.15.07 PIN 2 |
18 | 30612100137 | CDM606.19-03 BOLT SET |
19 | 51204132522 | GB/T5783 BOLT M16x35 1
20 | 51204101022 | GB/T5783 BOLT M10x20 2
21 | 30615000003 | CDM606.15.08 LAMP SEAT 1
22 | 60300000619 | R1/8-30487-1860-R1/8 LUBRICATE PIPE 1
23 | 60911011773 | HSB-RO8 PIPE CLAMP 3
24 | 51421090121 | GB/T97.1 WASHER 8 3
25 | 51139210408 | GB/T70.1 SCREW M8x20 3

26



27

04 TSR

ARM ASS'Y
5 6
e

w0 @

LG
2 VP
7

6

‘V@((ﬁ & 14,

18
1

(
1

CDM608SE



04 ARM ASS'Y

PART NAME
NO. S.C CODE QTY NOTE
1 30616100046 | CDM606.16-07 SHIM 1
2 30616100242 | LG6085.16-05 PIN 2 1
3 51203132821 | GB/T5782 BOLT M16x120 1
4 51203132921 | GB/T5782 BOLT M16x130 1
5 30616100244 | LG6085.16-07 PIN 3 1
6 51307001322 | GB/T6170 NUT M16 8
7 30616100267 | LG6150.16-07 ADJUST SHIM 1
8 30616100248 | LG6085.16-11 STEEL SLEEVE 3 2
9 60980000300 | VAW DUST SEAL 60x75x%6 2
10 30616005002 | LG6090.16.01A ARM 1
11 30616100249 | LG6085.16-12 ADJUST SHIM 3 2
12 51203132721 | GB/T5782 BOLT M16x110 2
13 60980002354 | VAW DUST SEAL 45x55x%6 6
14 30616100240 | LG6085.16-01 STEEL SLEEVE 1 6
15 30616000035 | LG6085.16.03 LINK, L.H. 1
16 30616000030 | LG6085.16.02 LINK 1
17 60980005319 | PT1/8 180° GREASE FITTING PT1/8 4
18 30616100247 | LG6085.16-10 ADJUST SHIM 2 2
19 30616100246 | LG6085.16-09 STEEL SLEEVE 2 2
20 60980002357 | VAW DUST SEAL 55x70x6 4
21 30616100245 | LG6085.16-08 PIN 4 1
22 30616100148 | LG6085.16-03 LINK, R.H. 1
23 30616100241 | LG6085.16-02 PIN 1 1

CDM6085

28



29

05 BUCKET ASS'Y




05 BUCKET ASS'Y

NO. S.C CODE PART NAME QTY NOTE
1 30617000268 | LG6085.17G.01 BUCKET 1
2 51203132721 | GB/T5782 BOLT M16x110 2
3 51307001322 | GB/T6170 NUT M16 4
4 30616100243 | LG6085.16-06 ADJUST SHIM 1 4
5 56145031905 | GB/T3452.1 O-RING 82.5x7 4
6 30617100153 | LG6085.17-01 PIN 2
7 60906000336 | 6085-176 LEFT SIDE CUTTER 1
8 51421150121 | GB/T97.1 WASHER 20 6
9 51307001522 | GB/T6170 NUT M20 6
10 60905000422 | 6085-173 PIN 5
11 60980002351 | 6085-174 SNAP RING 5
12 60906000334 | 6085-172 TOOTH 5
13 51203151821 | GB/T5782 BOLT M20x60 6
14 60906000335 | 6085-175 RIGHT SIDE CUTTER 1

30



06 DOZER ASS'Y

31



06 DOZER ASS'Y

NO. S.C CODE PART NAME QTY NOTE
1 51307001222 | GB/T6170 NUT M14 8
2 51203122821 | GB/T5782 BOLT M14x120 2
3 30618100064 | LG6075.18-03 PIN 2 1
4 30615100391 | LG6085.15-04 ADJUST SHIM 1 4
5 51204101022 | GB/T5783 BOLT M10x%20 2
6 51421100121 | GB/T97.1 WASHER 10 2
7 51401100122 | GB/T93 WASHER 10 2
8 30618100065 | LG6075.18-01 GUARD 1
9 16606060050 | LG6075.32GJ DOZER CYLINDER 1
10 51203122721 | GB/T5782 BOLT M14x110 4
11 30618100058 | LG6085.18-06 PIN 3 2
12 60980005319 | PT1/8 180° GREASE CUP 2
13 30618100054 | LG6085.18-01 ADJUST SHIM 4
14 60980002355 | VAW DUST SEAL 50x60x6 4
15 30618100057 | LG6085.18-05 STEEL SLEEVE 2
16 30618005004 | LG6075.18B.01 DOZER WELDING 1
17 30618100098 | LG6075.18A-01 PIN 1

CDM6085

32






HYDRAULIC SYSTEM



01 CENTRAL SWING CONNECTOR

33



01 CENTRAL SWING CONNECTOR

NO. S.C CODE PART NAME QTY NOTE
1 | 60300001656 | 850-0504000E-13 SCREW 4
2 60300001657 | 850-0504000E-14 WASHER 4
3 60300001658 | 850-0504000E-03 END CAP 1
4 60300001659 | 850-0504000E-04 COVER PLATE 1
5 60300001660 | 850-0504000E-11 O-RING 1
6 60300001661 | 850-0504000E-08 SEAL RING 8
7 60300001662 | 850-0504000E-02 STATOR 1
8 | 60300001663 | 850-0504000E-09 O-RING 2
9 60300001664 | 850-0504000E-10 DUST SEAL 1
10 | 60300001665 | 850-0504000E-01 RUNNER 1
11 60980001543 | 850-0504000E-05 PLUG 3
12 | 60300001666 | 850-0504000E-06 O-RING 3

34



35

02 SWING DRIVE SYSTEM




02 SWING DRIVING SYSTEM

NO. S.C CODE PART NAME QTY NOTE
1 51203151821 | GB/T5782 BOLT M20x%60 24
2 51427150122 | GB/T1230 WASHER 20 48
3 51203154221 | GB/T5782 BOLT M20x95 24
4 60206000114 | 013.28.0800.021.34.15F1 SWING CIRCLE 1
5 30609100024 | LG6085.09A-01 PIN 2
6 60980005319 | PT1/8 180° GREASE FITTING 2
7 30609100001 | CDM606.09-01 PIN 1
8 51203131621 | GB/T5782 BOLT M16x50 7
9 51421130121 | GB/T97.1 WASHER 16 7
10 60302000084 | 6410523 SWING DRIVE 1
11 60911011106 | R3/8-L275-R3/8dm PIPE ASS'Y 1
12 30609100004 | LG6085.09-01 PLATE 1
13 51421100121 | GB/T97.1 WASHER 10 1
14 51401100122 | GB/T93 WASHER 10 1
15 51204101222 | GB/T5783 BOLT M10x%30 1

36



37

03 MAIN PUMP LINES




03 MAIN PUMP LINES ]

NO. S.C CODE PART NAME PART NAME QTY NOTE
1 | 60911013187 | 1B-08-12WD STRAIGHT CONNECTOR 1
2 | 60911010024 | 2B9-08 RIGHT-ANGLE CONNECTOR |
3| 17272003509 | F381CACF151508-750 HOSE ASS'Y |
4 | 60911011522 | CF-12-16-08 THREE-WAY CONNECTOR 1
5 | 60911010022 | IFG-12WD STRAIGHT CONNECTOR 1
6 | 17272006732 | F7316NC9162516- HOSE ASS'Y 1

1500-PG200
7 | 30605100482 | LG6075.05.01-03 CLIP D34 2
8 | 30615100614 | LG6230.15-15 HOSE D34 1
9 | 51139220408 | GB/T70.1 SCREW M10x30 4
10 | 51421100121 | GB/T97.1 WASHER 10 4
11 | 51307001022 | GB/T6170 NUT M10 2
12| 30605100484 | LG6075.05.01-04 SUPPORT PIATE 1
13 | 60300000342 | F381CACF080804-1600 HOSE ASS'Y |
14 | 60911013192 | 1BM-04-14WD STRAIGHT CONNECTOR |
15 | 60980004859 | M2H-16 FLANGE 2
16 | 16857075081 | ZBO75UB.00 MAIN PUMP ASS'Y 1
17 | 30605100928 | LG6090C.05.01-01 SUPPORT PIATE 1
18 | 60911010002 | 1B-04WD STRAIGHT CONNECTOR 1
19 | 51204111522 | GB/T5783 BOLT M12x45 4

38



39

04 MAIN PUMP LINES II




04 MAIN PUMP LINES I

NO. S.C CODE PART NAME QTY NOTE
1 60911010009 | 1B-08WD STRAIGHT CONNECTOR 1
2 17272000652 | F481CACF151508- HOSE ASS'Y 1

2700-PG2700
3 60911013193 | 1BM-08-22WD STRAIGHT CONNECTOR 1
4 16857075001 | ZB075UA.00 MAIN PUMP 1
5 51139230408 | GB/T70.1 SCREW M12x35 4
6 60911010098 | 4G-04 PLUG 1
7 30605000383 | LG6090C.05.01.01 OIL SUCTION PIPE 1
8 56900000704 | AS568 O-RING 69.44%3.53 1
9 56931001701 | SAE J1508 CLAMP SLTB-86~94/19 8
10 30605105003 | LG6090D.05.01-01 HOSE 2
11 30605000944 | LG6075.05.01.02 OIL INLET PIPE 1
12 30605100124 | LG6085.05.01-04 CLIP 2
13 51203112421 | GB/T5782 BOLT M12x90 2
14 51421110121 | GB/T97.1 WASHER 12 6
15 51401110122 | GB/T93 WASHER 12 8
16 30605100481 | LG6075.05.01-01 HOSE 1

40



05 MAIN VALVE LINES [

\

(55
$

6K
N

:
\

41



05 MAIN VALVE LINES

NO. S.C CODE PART NAME PART NAME QTY NOTE
1 51203101621 | GB/T5782 BOLT M10x50 2
2 51401100122 | GB/T93 WASHER 10 6
3 51421100121 | GB/T97.1 WASHER 10 6
4 51307001022 | GB/T6170 NUT M10 2
5 17272006900 | F381CACF151508-620 HOSE ASS'Y 2
6 51204132522 | GB/T5783 BOLT M16x35 4
7 51401130122 | GB/T93 WASHER 16 4
8 51421130121 | GB/T97.1 WASHER 16 4
9 51204121322 | GB/T5783 BOLT M14x35 1
10 51401120122 | GB/T93 WASHER 14 1
11 51421120121 | GB/T97.1 WASHER 14 1
12 30605000385 | LG6090C.05.02.01 MAIN VALVE BRACKET 1
13 1702602005 FG021GV.00 MAIN VALVE 1
14 17272006901 | F381CACF151508- HOSE ASS'Y 1
970-PG500
15 17272003699 | F381CACF151508- HOSE ASS'Y 1
950-PG500
16 17272006902 | F381CACF121206- HOSE ASS'Y 1
1120-PG500
17 60911010017 | 1BG-06B2351 STRAIGHT CONNECTOR 2
18 60911010018 | 1BG-08B2351 STRAIGHT CONNECTOR 6
19 17272006718 | F381CECF121206- HOSE ASS'Y 1
1500-270°
20 17272006716 | F381CECF151508- HOSE ASS'Y 2
1400-270°

42



43

06 MAIN VALVE LINES II

UK

10
19

1718 11



06 MAIN VALVE LINES

NO. S.C CODE PART NAME PART NAME QTY NOTE
1 60911013187 | 1B-08-12WD STRAIGHT CONNECTOR 12
2 60911013185 | 1B-06-12WD STRAIGHT CONNECTOR 2
3 60911010617 | VSTI3/4EDA3C PLUG 3
4 30605100493 | LG6075.05.02-04 PIPE CLAMP 4
5 30605100494 | LG6075.05.02-05 PRESS PLATE 2
6 51204101722 | GB/T5783 BOLT M10x55 4
7 30605101058 | LG6090C.05.02-04 DOUBLE PIPE CLAMP 2 1
8 51203111321 | GB/T5782 BOLT M12x35 1
9 51421110121 | GB/T97.1 WASHER 12 1
10 17272006709 | F381CACE151508- HOSE ASS'Y 1
2010-PG2010

11 17272006711 | F381CACE151510- HOSE ASS'Y 1
2200-PG2200

12 17272006706 | F381CACE151508- HOSE ASS'Y 1
1080-PG1080

13 17272006707 | F381CACE151508- HOSE ASS'Y 1
1090-PG1090

14 17272006710 | F381CACE151510- HOSE ASS'Y 1
1080-PG1080

15 17272006705 | F381CACE151508- HOSE ASS'Y 1
1070-PG1070

16 30605100135 | LG6090.05.02-02 PRESSURE PLATE 1

17 51203112421 | GB/T5782 BOLT M12x90 1

18 51401110122 | GB/T93 WASHER 12 1

19 30605100818 | LG6090C.05.02-01 DOUBLE PIPE CLAMP 2

44



07 PILOT LINES I (LG6090D)

45



07 PILOT LINES I (LG6090D)

NO. S.C CODE PART NAME QTY NOTE
1 30605001086 | LG6075.05A.03.01 FOOT PEDAL ASS'Y 1
2 30605001087 | LG6075.05A.03.02 JOYSTICK CONTROLS 1
3 30605001088 | LG6075.05A.03.03 DOZER PILOT VALVE 1

46



(LG6090D)

08 PILOT LINES

/\\\\\\\\\\.@.

&
- rala
%ﬂﬂ%ﬂhﬂﬂ%ﬁ,

[ (e

(CCE 600w ns
4N§a 2 efo PO

47



08 PILOT LINESII (LG6090D)

NO. S.C CODE PART NAME QTY NOTE
1 | 60911010041 | CDM606.05.03-02 FIVE-WAY CONNECTOR 1
2 | 51203091521 | GB/T5782 BOLT M8x45 4
3 | 51401090122 | GB/T93 WASHER 8 4
4 | 51421090121 | GB/T97.1 WASHER 8 4
5 | 60911010016 | 1BG-04B2351 STRAIGHT CONNECTOR 2
6 | 17272000784 | F481CACF080804-1600 HOSE ASS'Y 1
7 | 60911010015 | 1BG-04-06B2351 STRAIGHT CONNECTOR 1
8 | 17272008909 | F481CFCF080804- HOSE ASS'Y 1

2150-PG2000-0°
9 | 60301000300 | 1010649 OIL SOURCES VALVE 1
10 | 51204101122 | GB/T5783 BOLT M10x25 4
11 | 51401100122 | GB/T93 WASHER 10 6
12 | 51421100121 | GB/T97.1 WASHER 10 6
13 | 30605000213 | LG6075.05.03.04 OIL SOURCES BRACKET 1
14 | 51204101222 | GB/T5783 BOLT M10x30 2
15 | 60911011084 | CYS-06 CONNECTOR
16 | 60911010003 | 1B-06-04WD STRAIGHT CONNECTOR 3
17 | 60911010970 | CYS-04A THREE-WAY CONNECTOR 1
18 | 60480030001 | EMA3/1/4ED PRESSURE CONNECTOR 2
19 | 17272008907 | F381CACF121206- HOSE ASS'Y 1
1600-PG800
20 | 60911010003 | 1B-06-04WD STRAIGHT CONNECTOR 1
21 | 17272003548 | F481CFCF080804-1700-90° HOSE ASS'Y 1

48



09 PILOT LINES [ (LG6090E)

49



09 PILOT LINES I (LGG6090E)

NO. S.C CODE PART NAME QTY NOTE
1 30605001155 | LG6090E.05.03.01 FOOT PEDAL ASS'Y 1
2 30605001156 | LG6090E.05.03.02 JOYSTICK CONTROLS 1
3 30605001088 | LG6075.05A.03.03 DOZER PILOT VALVE 1

50



10 PILOT LINES II (LG6090E)

)

¥ g J==———————\\
@ & «H... S ///’
S é@?{?pﬂ““"y q
N A
| SEEERERRAED |
/1—.

I EGOC 00O g—
N~y

51



10 PILOT LINESII (LG6090E)

PART NAME
NO. S.C CODE QTY NOTE
1 60911010023 | 2B9-06 RIGHT-ANGLE CONNECTOR 1
2 17272008097 | F381CACF121206- HOSE ASS'Y 1
1600-PG800
3 60911010016 | 1BG-04B2351 STRAIGHT CONNECTOR 1
4 17272000784 | F481CACF080804- HOSE ASS'Y 1
1600
5 51401090122 | GB/T93 WASHER 8 6
6 17272008909 | F481CFCF080804-21 HOSE ASS'Y 1
50-PG2000
7 51203091521 | GB/T5782 BOLT M8x45 5
8 60911010041 | CDM606.05.03-02 FIVE-WAY CONNECTOR 1
9 60911010002 | 1B-04WD STRAIGHT CONNECTOR 8
10 17272003529 | F481CACF121206- HOSE ASS'Y 1
2000-PG1000
11 60911010034 | 1BG-06-04B2351 STRAIGHT CONNECTOR 1
12 60304000643 | FE025FD1 PILOT FILTER 1
13 60301000300 | 1010649 OIL SOURCES VALVE 1
14 51204101122 | GB/T5783 BOLT M8x25 4
15 60911011084 | CYS-06 PRESSURE THREE-WAY 1
CONNECTOR
16 60911010003 | 1B-06-04WD STRAIGHT CONNECTOR 3
17 60911010970 | CYS-04A THREE-WAY CONNECTOR 1
18 60480030001 | EMA3/1/4ED PRESSURE CONNECTOR 2

52



11 CHASSIS LINES

53



11 CHASSIS LINES

NO. S.C CODE PART NAME QTY NOTE
1 60911010018 | 1BG-08B2351 STRAIGHT CONNECTOR 8
2 60911010016 | 1BG-04B2351 STRAIGHT CONNECTOR 2
3 17272000568 | F481CACE121206- HOSE ASS'Y 2
1400-PG1250

4 17272003527 | F381CACE151508- HOSE ASS'Y 2
1350-PG1250

5 17272003528 | F381CACF151508- HOSE ASS'Y 2
1350-PG1250

6 60911010035 | BB-04 THREE-WAY CONNECTOR 1

7 60911010015 | 1BG-04-06B2351 STRAIGHT CONNECTOR 1

8 60911010036 | BB-06 THREE-WAY CONNECTOR 1

9 17272000572 | F481CACF080804- HOSE ASS'Y 2
1500-PG1400

10 17272003525 | F381CACE121206- HOSE ASS'Y 1
1120-PG1120

11 60911010017 | 1BG-06B2351 STRAIGHT CONNECTOR 7

54



12 OIL RETURN LINES

/‘o

== =
l/ -
"‘:‘\i. = )
\ﬁ = s:,i‘ >
(ST
) (&E 1
[~ M
® ‘. \
@ «‘.
@ i
e !

|

0l
il
6

55



12 OIL RETURN LINES

NO. S.C CODE PART NAME QTY NOTE
1 60911013189 | 1B-12-16WD STRAIGHT CONNECTOR 1
2 17272000385 | F481CACF222212-820 HOSE ASS'Y 1
3 60911010059 | VSTI1/2EDA3C PLUG 1
4 17272006723 | F481CACF121206-470 HOSE ASS'Y 1
5 60911010038 | CB-06 THREE-WAY CONNECTOR 1
6 60911010017 | 1BG-06B2351 STRAIGHT CONNECTOR 2
7 60911010019 | 1BG-12B2351 STRAIGHT CONNECTOR 1
8 17272005175 | F481CACF121206-450 HOSE ASS'Y 1
9 17272006730 | F481CFCF121206- HOSE ASS'Y 1

1700
10 60911010003 | 1B-06-04WD STRAIGHT CONNECTOR 1
11 60911010150 | VSTI1/4EDA3C PLUG 2
12 60911010005 | 1B-06-08WD STRAIGHT CONNECTOR 3
13 17272003529 | F481CACF121206- HOSE ASS'Y 1
2000-PG1000
14 60911010007 | 1B-06WD STRAIGHT CONNECTOR 1

56



13 OIL RETURN LINES II

57



13 OIL RETURN LINES

NO. S.C CODE PART NAME QTY NOTE
1 60304000057 | LV10-15T CHECK VALVE 1
2 56900001104 | AS568 O-RING 47.22%3.53 1
3 30605100303 | LG6090.05.05-01 COVER 1
4 51204101422 | GB/T5783 BOLT M10x%40 4
5 51401100122 | GB/T93 WASHER 10 16
6 60911013190 | 1B-16WD-16WD STRAIGHT CONNECTOR 1
7 60304000449 | S20A31B CHECK VALVE 1
8 60911010014 | 1B-16WD STRAIGHT CONNECTOR 1
9 17272003533 | F8111515161616-750 HOSE ASS'Y 1
10 17272003550 | F811CF19281616- HOSE ASS'Y 1

1200-10°-PG300
11 17272003532 | F811CACF222212-870 HOSE ASS'Y 1
12 60911010011 | 1B-12WD STRAIGHT CONNECTOR 2
13 60911011234 | FL-16 FLANGE CLIP 6
14 51204101322 | GB/T5783 BOLT M10x35 12

58



59

14 BOOM LINES




14 BOOM LINES

NO. S.C CODE PART NAME PART NAME QTY NOTE
1 30605100919 | LG6090C.05.06-01 PIPE CLAMP 1
2 60911010018 | 1BG-08B2351 STRAIGHT CONNECTOR 2
3 30605000456 | LG6090C.05.06.01 PIPE ASS'Y 01 1
4 30605000457 | LG6090C.05.06.02 PIPE ASS'Y 02 1
5 30605000458 | LG6090C.05.06.03 PIPE ASS'Y 03 1
6 30605000459 | LG6090C.05.06.04 PIPE ASS'Y 04 1
7 16606057020 | LG6090.29 CYLINDER ®115/®70 1
8 60911013191 | 1BG-12-08B2351 STRAIGHT CONNECTOR 4
9 30615100623 | LG6090C.15-05 PIPE CLAMP 5 1
10 51139210708 | GB/T70.1 SCREW M8x35 8
11 51401090122 | GB/T93 WASHER 8 8
12 56900002004 | AS568 O-RING 18.64%3.53 2
13 17272000560 | F462CACE181810- HOSE ASS'Y 2

900-PG900
14 30615100622 | LG6090C.15-04 PIPE CLAMP 4 4
15 30615000162 | LG6090C.15.09 PIPE ASS'Y 9 2
16 51203101621 | GB/T5782 BOLT M10x50 12
17 51401100122 | GB/T93 WASHER 10 12
18 51421100121 | GB/T97.1 WASHER 10 12
19 30615100217 | LG6085.15-03 PIPE CLAMP 3 3
20 17272006649 | F462CACA181810- HOSE ASS'Y 2
900-SG900
21 30605100504 | LG6075.05.06-04 BLOCK 2 10
22 16606050030 | LG6090C.30 CYLINDER ®100/®65 1

60



15 BREAKER LINES I (OPTIONAL LG6090D)

61



15 BREAKER LINES ]I (OPTIONAL LG6090D)

NO. S.C CODE PART NAME PART NAME QTY NOTE
1 60911010011 | 1B-12WD STRAIGHT CONNECTOR 1
2 60911013187 | 1B-08-12WD STRAIGHT CONNECTOR 1
3 17272006708 | F381CACE151508- HOSE ASS'Y 1

1170-PG1170
4 17272006724 | F481CACF181810- HOSE ASS'Y 1
1640-PG1640
5 30605000460 | LG6090C.05.07.02 PIPE ASS'Y 02 1
6 30605000455 | LG6090C.05.07.01 PIPE ASS'Y 01 1
7 51139210708 | GB/T70.1 SCREW M8x35 8
8 51401090122 | GB/T93 WASHER 8 8
9 56900002004 | AS568 O-RING 18.64%3.53 2
10 30615000160 | LG6090C.15.08 PIPE ASS'Y 8
11 17272006719 | F462CACF181810- HOSE ASS'Y 2

1100-SG1100

62



16 BREAKER LINES II (OPTIONAL LG6090D)

63



16 FHRAEGEESER |1 BT LG6090D)

BREAKER LINES Il (OPTIONAL LG6090D)

Fs e ] Ks FTHaER PART NAME 6 #ix
NO. S.C CODE PART NAME FHER QTY NOTE

1 16606035030 | LG6090.31 T ©85/ D55 CYLINDER ®85/®55 1

2 | 60911010100 | 4G-08 3k PLUG 2| R

3 60304000336 | KHB-G1/2-PN400 ERIR BALL VALVE 2 gy

4 60911010027 | 2GB-08WD IERGESS STRAIGHT CONNECTOR 2 Tl T

5 30616000062 | LG6085.16.04A B K PIPE ASS'Y 2 Tl T

6 | 51203101621 | GB/T5782 24 M10X 50 BOLT M10x50 4 gy

7 51401100122 | GB/T93 i 10 WASHER 10 4 Tl T

8 51421100121 | GB/T97.1 10 WASHER 10 4 Tl T

9 | 30616100149 | LG6085.16-04 HR PIPE CLAMP 4 gy

CDM6085E 64



65

17 BIDIRECTIONAL AUXILIARY LINES (OPTIONAL LG6090E)

1 2 3 4 56 738

VA
17 18 19 20 21 2223
9 10 11121314 15 16 24 25 29 26
-y B
I i :gﬁ
| ) —— — /
= i 27
28
d=




17 BIDIRECTIONAL AUXILIARY LINES I (OPTIONAL LG6090E)

NO. S.C CODE PART NAME QTY NOTE
1 60911010100 | 4G-08 PLUG 2
2 60304000336 | KHB-G1/2-PN400 BALL VALVE 2
3 60911010027 | 2GB-08WD STRAIGHT CONNECTOR 2
4 30616000062 | LG6085.16.04A PIPE ASS'Y 2
5 30616100149 | LG6085.16-04 PIPE CLAMP 4
6 51203101621 | GB/T5782 BOLT M10X50 4
7 51401100122 | GB/T93 WASHER 10 4
8 51421100121 | GB/T97.1 WASHER 10 4
9 17272006719 | F462CACF181810- HOSE ASS'Y 2

1100-SG1100
10 30615000160 | LG6090C.15.08 PIPE ASS'Y 8 2
11 51401090122 | GB/T93 WASHER 8 8
12 51421090121 | GB/T97.1 WASHER 8 8
13 51139210708 | GB/T70.1 SCREW M8X35 8
14 56900002004 | AS568 O-RING 18. 64X 3. 53 2
15 30605000455 | LG6090C.05.07.01 PIPE ASS'Y 01 1
16 30605000460 | LG6090C.05.07.02 PIPE ASS'Y 02 1
17 60300000106 | BLV-JTXD-22 FOOT PEDALS 1
18 51204101022 | GB/T5783 BOLT M10X 20 2
19 17272004772 | F481CACF080804-900- HOSE ASS'Y 1
PG900
20 60911010016 | 1BG-04B2351 STRAIGHT CONNECTOR 6
21 60911010037 | CB-04 THREE-WAY CONNECTOR 1
22 17272000068 | F481CACF080804-1950 HOSE ASS'Y 1
23 60911010089 | 2B9-04 STRAIGHT CONNECTOR 1
24 17272010555 | F381CACE151810- HOSE ASS'Y 1
1170-PG1170
25 17272010554 | F381CACE181810- HOSE ASS'Y 1
1170-PG1170
26 60911010011 | 1B-12WD STRAIGHT CONNECTOR 2
27 17272000693 | F481CACF080804-2600 HOSE ASS'Y 1
28 60911010002 | 1B-04WD STRAIGHT CONNECTOR 3
29 17272003820 | F481CACF080804-2200 HOSE ASS'Y 1

66



67

18 FOOT PEDAL LINES (LG6090D)




18 FOOT PEDAL LINES (LG6090D)

NO. S.C CODE PART NAME QTY NOTE
1 60207010006 | D60-01-00002 GRIP 1
2 51421060121 | GB/T97.1 WASHER 4 2
3 51158140710 | GB/T818 SCREW M4x16 2
4 60207010022 | D60-01-00001 GRIP 1
5 30605000021 | CDM606.05.03.01.02 CONTROL LEVER.R.H 1
6 30605000020 | CDM606.05.03.01.01A CONTROL LEVER LH 1
7 60304000001 | 4TH6NRP198-20/M01 FOOOT PEDAL 1
8 51401100122 | GB/T93 WASHER 10 4
9 51421100121 | GB/T97.1 WASHER 10 12
10 51204101122 | GB/T5783 BOLT M10x25 12
11 60911010002 | 1B-04WD STRAIGHT CONNECTOR 12
12 17272000691 | F481CACF080804- HOSE ASS'Y 2
2500

13 17272003519 | F481CACF080804- HOSE ASS'Y 1
1800

14 17272000636 | F481CACF080804- HOSE ASS'Y 2
2100

15 17272003386 | F481CACF080804- HOSE ASS'Y 1
800-PG800

16 30605000180 | CDM606.05.03.01A.02 RIGHT CUSHION 1

17 30605000179 | CDM606.05.03.01A.01 LEFT CUSHION 1

18 60911010098 | 4G-04 PLUG 2

68



69

16

10
17

11

12

19 FOOT PEDAL LINES (LG6090E)

15

18

14

13



19 FOOT PEDAL LINES (LG6090E)

NO. S.C CODE PART NAME QTY NOTE
1 60207010006 | D60-01-00002 GRIP 1
2 51421060121 | GB/T97.1 WASHER 4 2
3 51158140710 | GB/T818 SCREW M4x16 2
4 60207010022 | D60-01-00001 GRIP 1
5 30605000171 | LG606C.05.03.01.02 CONTROL LEVER.R.H 1
6 30605000170 | LG606C.05.03.01.01 CONTROL LEVER LH 1
7 60304000119 | PVD8PC5020A FOOOT PEDAL 1
8 51401100122 | GB/T93 WASHER 10 4
9 51421100121 | GB/T97.1 WASHER 10 12
10 51204101122 | GB/T5783 BOLT M10x25 12
11 60911010002 | 1B-04WD STRAIGHT CONNECTOR 4
12 17272000691 | F481CACF080804- HOSE ASS'Y 2
2500

13 17272003519 | F481CACF080804- HOSE ASS'Y 1
1800

14 17272000785 | F481CACF080804- HOSE ASS'Y 2
2150-PG2150

15 17272003386 | F481CACF080804- HOSE ASS'Y 1
800-PG800

16 60911010113 | CYZ-04 RIGHT-ANGLE CONNECTOR 2

17 60911010016 | 1BG-04B2351 STRAIGHT CONNECTOR 8

18 60911010098 | 4G-04 PLUG 2

70



20 JOYSTICK CONTROLS LINES (LG6090D)

71



20

JOYSTICK CONTROLS LINES (LG6090D)

PART NAME
NO. S.C CODE QTY NOTE

1 17001006041 | LGXF050RH.00 JOYSTICK R.H 1

2 60911013209 | SY-18-B BELLOWS ¢75x450(BLACK) 1

3 51421080121 | GB/T97.1 WASHER 6 8

4 51139190508 | GB/T70.1 SCREW M6x12 8

5 17272000426 | F481CACF080804- HOSE ASS'Y 2
1950-PG500

6 17272000358 | F481CACF080804- HOSE ASS'Y 1
2000

7 17272000690 | F481CACF080804- HOSE ASS'Y 1
2250

8 17272003519 | F481CACF080804- HOSE ASS'Y 2
1800

9 17001006031 | LGXFO050LH.00 JOYSTICK L.H 1

10 17272000693 | F481CACF080804- HOSE ASS'Y 1
2600

11 17272003519 | F481CACF080804- HOSE ASS'Y 1
1800

12 17272006449 | F481CACF080804- HOSE ASS'Y 1
2300-PG1500

13 17272003520 | F481CACF080804- HOSE ASS'Y 1
2750

14 17272000634 | F481CACF080804- HOSE ASS'Y 2
1900-PG1000

15 60911010016 | 1BG-04B2351 STRAIGHT CONNECTOR 3

16 60911010583 | 1B-04-08WD STRAIGHT CONNECTOR 2

17 60911010002 | 1B-04WD STRAIGHT CONNECTOR 23

18 60304000010 | WYS-2 SHUTTLE VALVE BLOCK 1

19 51203081521 | GB/T5782 BOLT M6x45 2

20 60911010037 | CB-04 THREE-WAY CONNECTOR 2

21 17272004772 | F481CACF080804- HOSE ASS'Y 1
900-PG900

22 17272000052 | F481CACF080804- HOSE ASS'Y 1
1550

23 17272000039 | F481CACA080804- HOSE ASS'Y 1
1000

24 30605000131 | LG6085.05.02.03A ONE-WAY THROTTLE VALVE 2

72



73

21 JOYSTICK CONTROLS LINES (LG6090E)




21

JOYSTICK CONTROLS LINES (LG6090E)

PART NAME
NO. S.C CODE QTY NOTE
1 30605000131 | LG6085.05.02.03A ONE-WAY THROTTLE VALVE 2
2 17001006031 | LGXFO050LH.00 JOYSTICK L.H 1
3 51139190508 | GB/T70.1 SCREW M6x20 8
4 51421080121 | GB/T97.1 WASHER 6 8
5 60911010002 | 1B-04WD STRAIGHT CONNECTOR 23
6 17272003520 | F481CACF080804-2750 HOSE ASS'Y 1
7 60911010015 | 1BG-04-06B2351 STRAIGHT CONNECTOR 2
8 1700100601 LGXF050RH.00 JOYSTICK R.H 1
9 60911013209 | SY-18-B BELLOWS ¢75x450(BLACK) 2
10 17272000358 | F481CACF080804-2000 HOSE ASS'Y 2
11 17272000784 | F481CACF080804-1600 HOSE ASS'Y 2
12 17272000634 | F481CACF080804- HOSE ASS'Y 1
1900-PG1000
13 17272000042 | F481CACA080804-1750 HOSE ASS'Y 1
14 17272003519 | F481CACF080804-1800 HOSE ASS'Y 2
15 60304000697 | 60147264 ROTARY VALVE 1
16 51203092721 | GB/T5782 BOLT M8&x75 4
17 51421090121 | GB/T97.1 WASHER 8 6
18 60911010016 | 1BG-04B2351 STRAIGHT CONNECTOR 8
19 60911010089 | 2B9-04 RIGHT-ANGLE CONNECTOR 4
20 17272000636 | F481CACF080804-2100 HOSE ASS'Y 2
21 17272000355 | F481CACF080804-1400 HOSE ASS'Y 2
22 17272000426 | F481CACF080804- HOSE ASS'Y 1
1950-PG500

23 17272000622 | F481CACA080804-2000 HOSE ASS'Y 1
24 17272000690 | F481CACF080804-2250 HOSE ASS'Y 1

74



22 PILOT DOZER DEVICE LINES

75



22 PILOT DOZER DEVICE LINES

NO. S.C CODE PART NAME QTY NOTE
1 60304000005 | JRCVD-02 DOZER PILOT VALVE 1
2 51139190408 | GB/T70.1 SCREW M6x16 2
3 51401080122 | GB/T93 WASHER 16 2
4 60911010002 | 1B-04WD STRAIGHT CONNECTOOR 10
5 17272004423 | F481CACF080804- HOSE ASS'Y 1
1000-PG1000

6 17272000357 | F481CACF080804- HOSE ASS'Y 1
1850-PG1000

7 17272000785 | F481CACF080804- HOSE ASS'Y 1
2150-PG2150

8 17272000636 | F481CACF080804- HOSE ASS'Y 1
2100

76



77

23  MULT-WAY VALVE (FG021GV.00)

)i /
\ \
~ e /
| \ / \ s o) /
2\ & ¢
%Y Z
S 2 ‘ a7’ ;
\ ~ /(& g /
N\ ] Ve
9
ﬂ ’ C
“0 /
Q /
A0 S
» /
/



23

MULT-WAY VALVE (FG021GV.00)

NO. S.C CODE PART NAME QTY NOTE
1 37026020135 | FG021GV.01 INLET ASS'Y 1
2 37026020136 | FG021GV.02 BOOM ASS'Y 1
3 37026020137 | FG021GV.03 BUCKET ASS'Y 1
4 37026020138 | FG021GV.04 ARM ASS'Y 1
5 37026020023 | FG020GB.05 LEFT TRAVEL ASS'Y 1
6 37026012072 | FG012GB.06-004 THROTTLE SCREW 1
7 37026020028 | FG020GB.06 RIGHT TRAVEL ASS'Y 1
8 37026020081 | FG021GB.05 OPTION ASS'Y 1
9 37026020032 | FG020GB.08 PLOW ASS'Y 1
10 37026020083 | FG021GB.06 SWING ASS'Y 1
11 37026020042 | FG020GB-006 VALVE COVER 1
12 56910000205 | DIN 3869 SEAL RING 1
13 50008500203 | Q/LGO8 001 PLUG G1/4 A 1
14 51307001120 | GB/T 6170 NUT M12 3
15 37026020043 | FG020GB-007 TIE ROD 3

78



(T0°'ADTIZ0D0) ASSV LAINI

mw %@%

€2 e

ve

79



24 INLET ASS'Y (FG021GV.01)

NO. S.C CODE PART NAME QTY NOTE
1 37026012016 | FG020GB.01.01-002 NUT 1
2 37026012017 | FG020GB.01.01-003 PLUG SCREW 1
3 37026012015 | FG020GB.01.01-001 ADJUSTING BOLT 1
4 60980002678 | ORIA01400-N9 O-RING 1
5 37026012019 | FG020GB.01.01-005 SPRING 1
6 37026012020 | FG020GB.01.01-006 SPRING SEAT 1
7 37026012021 | FG020GB.01.01-007 POPPET 1
8 37026012018 | FG020GB.01.01-004 POPPET SEAT 1
9 56915003402 | AS 568 B O-RING 1
10 37026012022 | FG020GB.01.01-008 CHECK RING 1
11 60980002672 | ORAR00014-N9 O-RING 1
12 37026020003 | FG020GB.01-003 INLET SPOOL 1
13 37026012010 | FGO12GB.01-006 ADJUSTING WASHER 3
14 37026020066 | FG021GB.01-001 SPRING 1
15 60911013090 | ORARO00122-N7 O-RING 1
16 37026020001 | FG020GB.01-001 SPRING SEAT 1
17 37026020004 | FG020GB.01-004 INLET BODY 1
18 37026012041 | FG012GB.02.01 PRESSURE RELIEF VALUE 1
19 50008500203 | Q/LGO8 001 PLUG G1/4 A 3

20 56910000202 | DIN3869 SEAL RING 3
21 37026012026 | FG012GB.01.02-003 ADJUSTING WASHER 2
22 37026012027 | FG012GB.01.02-004 SPRING 1
23 37026020133 | FG021GV.01.01-001 SPOOL 1
24 37026012025 | FG012GB.01.02-002 POPPET SEAT 1
25 60980002669 | OR2001500-N9 O-RING 1
26 37026012029 | FG012GB.01.02-006 CHECK RING 1
27 60980002667 | OR 11X1.2 O-RING 1
28 37026012030 | FG012GB.01.02.01 FILTER 1
29 60911012180 | ORAR00123-V9 O-RING 3
30 60911012175 | ORARO00111-V9 O-RING 1

80



1

Gl-9  ¢1-9 €1-9 <I-9

st

i

8-9 (-9 9-9 G-9

(ZOADTIZ09D) A SSVINOOd ST

81



25 BOOM ASS'Y (FG021GV.02)

NO. S.C CODE PART NAME QTY NOTE
1 51139190405 | GB/T70.1 SCREW 8
2 37026020010 | FG020GB.02-001 COVER 2
3 60911012118 | DICHTOMATIK O-RING 2
4 37026020011 | FG020GB.02-002 RETURN SPRING 2
5 37026020012 | FG020GB.02-003 SPRING SEAT 2
6 37026012041 | FG012GB.02.01 PRESSURE RELIEF VALUE 2
7 37026020068 | FG021GB.02-001 BOOM BAODY 1
8 37026020070 | FG021GB.02-003 PRESSURE COMPENSATING PLUG 1
9 56913000602 | ISO 3601 O-RING 1
10 37026020015 | FG020GB.02-006 PLUG 1
11 37026020006 | FG020GB.02.01 CHECK VALVE 2
12 60911012180 | ORAR00123-V9 O-RING 3
13 60911012175 | ORARO00111-V9 O-RING 1
14 37026020013 | FG020GB.02-004 BOOM SPOOL 1
6-1 | 60980002673 | ORAR00015-N9 O-RING 1
6-2 | 37026012050 | FG012GB.02.01-009 BEAD FLANGE 1
6-3 | 60980002675 | ORAR00020-N9 O-RING 1
6-4 | 37026012045 | FGO12GB.02.01-004 POPPET SEAT 1
6-5 | 37026012047 | FG012GB.02.01-006 POPPET COVER 1
6-6 | 37026012051 | FG012GB.02.01-010 POPPET 1
6-7 | 37026012048 | FG012GB.02.01-007 SPRING 1
6-8 | 37026012049 | FG012GB.02.01-008 SPRING 1
6-9 | 60980002674 | ORAR00016-N9 O-RING 1
6-10 | 60911013432 | PS1200126-T46N SEAL RING 1
6-11 | 37026012043 | FG012GB.02.01-002 POPPET SEAT 1
6-12 | 37026012046 | FG012GB.02.01-005 CONE POPPET 1
6-13 | 37026012044 | FG012GB.02.01-003 SPRING 1
6-14 | 37026012042 | FG012GB.02.01-001 ADJUSTING SCREW 1
6-15 | 37026012052 | FG012GB.02.01.01 SCREW 1
11-1 | 37026020007 | FG020GB.02.01-002 POPPET 1
11-2 | 37026020009 | FG020GB.02.01-003 RETURN SPRING 1
11-3 | 60911012119 | OR2001500-N7 O-RING 1
11-4 | 37026020007 | FG020GB.02.01-001 SPRING SEAT 1

82



(E0ADTIT0DID XSSV LDIDNG 9C

83



26 BUCKET ASS'Y (FG021GV.03)

NO. S.C CODE PART NAME QTY NOTE
1 37026012041 | FG012GB.02.01 PRESSURE RELIEF VALUE 2
2 37026020018 | FG020GB.03-001 BUCKET BODY 1
3 37026020020 | FG020GB.03-003 PRESSURE COMPENSATING PLUG 1
4 56913000602 | ISO 3601 O-RING 1
5 37026020015 | FG020GB.02-006 PLUG 1
6 60911012175 | ORARO00111-V9 O-RING 1
7 60911012180 | ORARO00123-V9 O-RING 3
8 37026020006 | FG020GB.02.01 CHECK VALVE 2
9 37026020052 | FG020GG.02-001 BUCKET SPOOL 1
10 37026020012 | FG020GB.02-003 SPRING SEAT 2
11 37026020011 | FG020GB.02-002 RETURN SPRING 2
12 60911012118 | DICHTOMATIK O-RING 2
13 37026020010 | FG020GB.02-001 COVER 2
14 51139190405 | GB/T70.1 SCREW 8

84



F0ADIT0DD A SSVINIV /7

85



27 ARM ASS'Y (FG021GV.04)
PART NAME
NO. S.C CODE QTY NOTE
1 37026012041 | FG012GB.02.01 PRESSURE RELIEF VALUE 2
2 37026020045 | FG020GB.04-001 ARM BODY 1
3 37026020085 | FG021GB.04-001 PRESSURE COMPENSATING PLUG 1
4 56913000602 | ISO 3601 O-RING 1
5 37026020015 | FG020GB.02-006 PLUG 1
6 60911012175 | ORARO00111-V9 O-RING 1
7 60911012180 | ORAR00123-V9 O-RING 3
8 37026020006 | FG020GB.02.01 CHECK VALVE 2
9 37026020139 | FG021GV.04.01 ARM REPROCESS SPOOL ASS'Y 1
10 37026020012 | FG020GB.02-003 SPRING SEAT 2
11 37026020011 | FG020GB.02-002 RETURN SPRING 2
12 60911012118 | DICHTOMATIK O-RING 2
13 37026020010 | FG020GB.02-001 COVER 2
14 51139190405 | GB/T70.1 SCREW 8
15 60980002674 | ORAR00016-N9 O-RING 2
16 37026012203 | FH012GG.01.01-001 SPOOL OF CHECK VALVE 2
17 37026012205 | FH012GG.01.01-002 JOINT 2
18 36856063035 | ZB063.04-003 SEAT OF CHECK VALVE 2
9-1 37026020075 | FG021GB.04.01-001 PLUG 2
9-2 60911013493 | ORAR00012 O-RING 2
9-3 37026020079 | FG021GB.04.01-005 SPRING 2
9-4 37026020076 | FG021GB.04.01-002 SPRING SEAT 1
9-5 37026020078 | FG021GB.04.01-004 CHECK THROTTLING-POPPET 2
9-6 37026020132 | FG021GV.04.01-001 ARM REPROCESS SPOOL 1
9-7 37026020080 | FG021GB.04.01-006 SPRING SEAT 1

86



(S0'gD07094) XSSV THAVIL LAAT 8T

87



28

LEFT TRAVEL ASS'Y (FG020GB.05)

NO. S.C CODE PART NAME QTY NOTE
1 37026020025 | FG020GB.05-002 PLUG 2
2 60911012172 | ORAR00020-V7 O-RING 2
3 37026012050 | FG012GB.02.01-009 BEAD FLANGE 2
4 60911012141 | ORARO00015-V9 O-RING 2
5 37026020020 | FG020GB.03-003 PRESSURE COMPENSATING PLUG 1
6 60911012100 | DICHTOMATIK O-RING 1
7 37026020015 | FG020GB.02-006 PLUG 1
8 37026020024 | FG020GB.05-001 LEFT TRAVEL BODY 1
9 60911012175 | ORARO00111-V9 O-RING 1
10 60911012180 | ORARO00123-V9 O-RING 3
11 60911012119 | OR2001500-N7 O-RING 2
12 37026020027 | FG020GB.05-004 PLUG 2
13 37026020026 | FG020GB.05-003 TRAVEL SPOOL 1
14 37026020012 | FG020GB.02-003 SPRING SEAT 2
15 37026020011 | FG020GB.02-002 RETURN SPRING 2
16 60911012118 | DICHTOMATIK O-RING 2
17 37026020010 | FG020GB.02-001 COVER 2
18 51139190405 | GB/T70.1 SCREW 8

88



(S0'gO17094) XSSV NOLLIO 67

89



29

OPTION ASS'Y (FG021GB.05)

NO. S.C CODE PART NAME QTY NOTE
1 37026012041 | FG012GB.02.01 PRESSURE RELIEF VALUE 2
2 37026020046 | FG020GB.07-001 ARM BODY 1
3 37026020020 | FG020GB.03-003 PRESSURE COMPENSATING PLUG 1
4 60911012100 | DICHTOMATIK O-RING 1
5 37026020015 | FG020GB.02-006 PLUG 1
6 60911012175 | ORARO00111-V9 O-RING 1
7 60911012180 | ORARO00123-V9 O-RING 3
8 37026020006 | FG020GB.02.01 CHECK VALVE 2
9 37026020082 | FG021GB.05-001 OPTIONAL SPOOL 1
10 37026020012 | FG020GB.02-003 SPRING SEAT 2
11 37026020011 | FG020GB.02-002 RETURN SPRING 2
12 60911012118 | DICHTOMATIK O-RING 2
13 37026020010 | FG020GB.02-001 COVER 2
14 51139190405 | GB/T70.1 SCREW 8

90



il

(80°g4D0709d) A.SSVMOTd 0¢€

91



30 PLOW ASS'Y (FG020GB.08)

NO. S.C CODE PART NAME QTY NOTE
1 37026012041 | FG012GB.02.01 PRESSURE RELIEF VALUE 2
2 37026020047 | FG020GB.08-001 ARM BODY 1
3 37026020020 | FG020GB.03-003 PRESSURE COMPENSATING PLUG 1
4 60911012100 | DICHTOMATIK O-RING 1
5 37026020015 | FG020GB.02-006 PLUG 1
6 60911012175 | ORARO00111-V9 O-RING 1
7 60911012180 | ORARO00123-V9 O-RING 3
8 37026020006 | FG020GB.02.01 CHECK VALVE 2
9 37026020033 | FG020GB.08-002 PLOW SPOOL 1
10 37026020012 | FG020GB.02-003 SPRING SEAT 2
11 37026020011 | FG020GB.02-002 RETURN SPRING 2
12 60911012118 | DICHTOMATIK O-RING 2
13 37026020010 | FG020GB.02-001 COVER 2
14 51139190405 | GB/T70.1 SCREW 8

92



90°gD1Z09D) XSSV DNIMS

3

93



31 SWING ASS'Y (FG021GB.06)

NO. S.C CODE PART NAME QTY NOTE
1 37026012071 | FGO12GB.10-004 SCREW 2
2 60911013080 | ORARO00016-N8 O-RING 2
3 37026012070 | FGO12GB.10-005 STUD 2
4 51139190405 | GB/T70.1 SCREW 8
5 37026020010 | FG020GB.02-001 COVER 2
6 60911012118 | DichtomatiK O-RING 2
7 37026020011 | FG020GB.02-002 RETURN SPRING 2
8 37026020012 | FG020GB.02-003 SPRING SEAT 2
9 37026020015 | FG020GB.02-006 PLUG 1
10 60911012100 | Dichtomatik O-RING 1
11 37026020084 | FG021GB.06-001 PRESSURE COMPENSATING PLUG 1
12 37026020048 | FG020GB.09-003 SWING BODY 1
13 60911012141 | ORARO00015-V9 O-RING 2
14 37026012050 | FGO12GB.02.01-009 BEAD FLANGE 2
15 60911012172 | ORAR00020-V7 O-RING 2

16 37026020025 | FG020GB.05-002 PLUG 2

94



95

32 MAIN PUMP ASS'Y (ZB075UA/ZB075UB)

%




32 MAIN PUMP ASS'Y (ZB075UA.00)

NO. S.C CODE PART NAME QTY NOTE
1 | 36857075078 | ZB075UA-001 PLASTIC PLUG 1
2 | 50008000503 | Q/LG08001 PLUG M22X 1.5 2
3 | 56910000805 | DIN3869 THE SEALING RING 22 3
4 | 36857075080 | ZB075UA-003 THE BIG END COVER 1
5 | 36857075081 | ZBO75UA-004 BIG GASKET 1
6 | 51197000101 | DIN933 BOLTMI12X 16 8
7 | 51139190205 | GB/T70.1 SCREW M6 X 12 2
8 | 51442000100 | DIN7980 WASHER 6 2
9 | 36857075082 | ZBO75UA-005 DUST COVER 1
10 | 60980000789 | ORAR00147 O RING 67.95X2.62 1
11 | 36857075000 | ZB075UA.01 THE PUMP COVER ASSEMBLY 1
12 | 36857075083 | ZB075UA-006 SPRING 1
13 | 51599000101 | DINEN28734A PIN 5X 12A 1
14 | 36857075084 | ZB075UA-007 VALVE PLATE 1
15 | 36857075085 | ZB075UA-008 THE VALVE SLEEVE 1
16 | 60911013073 | DKAR00167-N70 THE SEALING RING 177.47X251 | 1
17 | 36857075086 | ZB075UA-009 THE SUPPORTING ROD 1
18 | 36857075009 | ZB075UA.02 CYLINDER INCLINED DISC 1

ASSEMBLY
19 | 36857075023 | ZB075UA.03 THE INPUT SHAFT ASSEMBLY 1
20 | 36857075087 | ZB0O75UA-010 CASING,PUMP 1
21 | 51904000502 | DIN472 THE RING 95 X3 1
22 | 36857075024 | ZBO75UA.04 THE OIL SEAL COVER 1
ASSEMBLY
23 | 51525070704 | GB/T879.1-2000 ELASTIC PIN 3X 10 2
24 | 36857075088 | ZB075UA-011 AXLE BUSH 2
25 | 36857075089 | ZB075UA-012 THE SUPPORTING ROD 1
26 | 36857075026 | ZBO75UA.05 THE CONTROL COVER 1 |47kw
ASSEMBLY 38k
27 | 36857075059 | ZB0O75UA.06 THE ADJUSTING ROD 1
ASSEMBLY
28 | 36857075064 | ZBO75UA.07 SUPPORTING THE VALVE 1
ASSEMBLY
29 | 51599000301 | DINEN28734A PIN 8 X 20A 2
30 | 51192180301 | GB/T70.1 SCREW M16X 65 4
31 | 36857075090 | ZBO75UA-013 SCREW 2
32 | 36857075072 | ZB0O75UA.09 NUT 2
33 | 36857075069 | ZBO75UA.08 PLASTIC COVER ASSEMBLY 1
34 | 36857075091 | ZBO75UA-014 THE SMALL END COVER 1

96



97

32

MAIN PUMP ASS'Y (ZB075UA/ZB075UB)

%




32 MAIN PUMP ASS'Y (ZB075UA/ZB075UB)

NO. S.C CODE PART NAME QTY NOTE
35 | 36857075092 | ZB075UA-015 SMALL ADS 1
36 | 36857075075 | ZBO75UA.10 PLASTIC COVER ASSEMBLY 1
37 | 51139210905 | GB/T70.1 SCREW M8 X 45 5
38 | 36857075093 | ZB075UA-016 THE ADJUSTING PIN 4
39 | 36856063034 | ZB063.04-002 PLUG 4
40 | 56910000106 | DIN3869 THE SEALING RING 10 4

98



99

ZE Lk (ZB0O75UA/ZBO75UB)

33

PUMP COVER ASS'Y (ZB075UA/ZB075UB)

CDM6085E



33 PUMP COVER ASS'Y (ZB075UA/ZB075UB)
NO. S.C CODE PART NAME QTY NOTE

1 36857075000 | ZB075UA.01-001 THE PUMP COVER 1
2 60206000058 | F-202577 RUN BEARING 1
3 36856063024 | ZB063.01-002 SCREW PLUG 9
4 36857075003 | ZB075UA.01-003 THROTTLING SCREW I 1
5 36857075004 | ZB075UA.01-004 PLUG M8 2
6 56910000706 | DIN3869 RECTANGULAR SEALING RING 8| 2
7 60980000779 | ORARO00133-N9 O RING 45.69 X2.62 1
8 60911013246 | DKAR00108-N90 RECTANGULAR SEALING RING| 3
9 50008100303 | Q/LG08001 SCREW PLUG M14X1.5 1
10 56910000206 | DIN3869 RECTANGULAR SEALING RING 14 1
11 50008000203 | Q/LG08001 SCREW PLUG M12X1.5 2
12 56910000906 | DIN3869 RECTANGULAR SEALING RING 12 2
13 36857075007 | ZB075UA.01-007 THROTTLING SCREW II 1
14 36857075008 | ZB075UA.01-008 THE SCREW PLUG M8 1

100



34 SWASH PLATE ASS'Y (ZB075UA/ZB075UB)

101



34 FIRRIEZLBE 2R (ZBO75UA/ZB0O75UB)

SWASH PLATE ASS'Y (ZB075UA/ZB075UB)

Fs e ] Ks FTHaER PART NAME 6 #ix
NO. S.C CODE PART NAME FHER QTY NOTE
1 | 36857075095 | ZB075UA.02.01-001 | fTik BLOCK,CYLINDER 1
2 | 36857075011 | ZBO75UA.02.01-002 | 4% COPPER SLEEVE 9
3 | 36857075015 | ZBO75UA.02-001 [ P4k PLATE,SET 1
4 | 36857075012 | ZBO75UA.02.02 o ZE I SR PISTON AND SHOE 9
5 | 36857075018 | ZBO75UA.02-004 BH SHIM 2
6 | 36857075017 | ZB075UA.02-003 W T S BUTTERFLY SPRING 4
7 | 36857075016 | ZBO75UA.02-002 B BUSH,SPHERICAL 1
8 | 51198000101 | GB/T70.1 24T M5 X 25 SCREW M5 X 45 4
9 | 36857075020 | ZB075UA.02-006 JEAR PRESSURE PLATE 2
10 | 36857075019 | ZB075UA.02-005 R PLATE,SWASH 1
11 | 60911013511 | ZB075UA.02.03 A& ROLLER BEARING 2
12 | 36857075021 | ZB075UA.02-007 TE LAY THE POSITIONING PIN 4
CDM6085E 102



(@NSL09Z/VNSLOGZ) XSSV LAVHS LNdNI §¢€

103



35

INPUT SHAFT ASS'Y (ZB075UA/ZB075UB)

NO. S.C CODE PART NAME QTY NOTE
1 36857075023 | ZB075UA.03-001 THE INPUT SHAFT 1
2 60206000059 | F-56718.NUP BEARING 1
3 51903000202 | DIN471 THE RING 40X 1.75 1

104



(ANSL0FZ/VNSLOGZ) XSSV YAAOD ONI'TVAS-TIO 9¢€



36 OIL-SEALING COVER ASS'Y (ZB075UA/ZB075UB)

NO. S.C CODE PART NAME QTY NOTE
1 60980000786 | ORIC09000-N7 O RING 90X3.55 1
2 60980000785 | BAFSLISF FR CFW1 OIL SEAL 1
3 36857075025 | ZB075UA.04-001 THE OIL SEAL COVER 1

106



(ANSL0IZ/VNSLOGZ) XSSV AATVA TOUINOD L€

107



37 CONTROL VALVE ASS'Y (ZB07SUA/ZB075UB)
PART NAME
NO. S.C CODE QTY NOTE

1 36857075027 | ZB075UA.05.01 PLASTIC COVER 3
2 36857075033 | ZB075UA.05-001 ADJUSTING BOLT 3
3 36857075030 | ZB075UA.05.02 NUT 3
4 36857075034 | ZB075UA.05-002 NUT 2
5 36857075035 | ZB075UA.05-003 THE SPRING SEAT 3
6 60980000788 | ORIB01900-N9 O RING 19X2.65 4
7 36857075036 | ZB075UA.05-004 SPRING 1
8 36857075037 | ZB075UA.05-005 THE SPRING SEAT 1
9 36857075038 | ZB075UA.05-006 ADJUSTABLE SEAT 1
10 36857075002 | ZB075UA.01-002 THE SCREW PLUG M6 14
11 36857075039 | ZB075UA.05-007 THIMBLE 1
12 36857075040 | ZB075UA.05-008 THE VALVE BODY 1
13 36857075041 | ZB075UA.05-009 THE VALVE STEM 1
14 36857075041 | ZB075UA.05-010 SPRING 1
15 36857075043 | ZB075UA.05-011 THE CUSHION 1
16 36857075044 | ZB075UA.05-012 PLUG 1
17 36857075045 | ZB075UA.05-013 THE VALVE STEM 1
18 36857075046 | ZB075UA.05-014 THE SPRING SEAT 2
19 36857075047 | ZB075UA.05-015 SPRING 2
20 36857075048 | ZB075UA.05-016 SPRING 1
21 36857075049 | ZB075UA.05-017 THE SPRING SEAT 2
22 36857075050 | ZB075UA.05-018 NUT 1
23 36857075051 | ZB075UA.05-019 SPRING 1
24 36857075052 | ZB075UA.05-020 PLASTIC PLUG 1
25 36857075053 | ZB075UA.05-021 THE VALVE SLEEVE 1
26 36857075054 | ZB075UA.05-022 THE VALVE STEM 1
27 36857075004 | ZB075UA.01-004 PLUG 1
28 56910000706 | DIN3869 THE SEALING RING 8 1
29 60980000777 | ORARO0110-N9 O RING 9.19X2.62 1
30 36857075055 | ZB075UA.05-023 THE TOP ROD 1
31 36857075056 | ZB075UA.05-024 THROTTLING SCREW 1
32 51904001002 | DIN472 THE RING 10 1
33 60980000787 | ORARO0010-N8 O RING 6.07X1.78 1
34 36857075057 | ZB075UA.05-025 SCREW 1
35 36857075058 | ZB075UA.05-026 SLEEVE 1
36 51599000201 | DINEN28734A CYLINDRICAL PIN 2
37 56910000206 | DIN3869 RECTANGULAR SEALING RING 14 1

108



(ANSL0AZ/VNSLOGZ) XSSV HAATAT LSNLAV 8¢

109



38 ADJUST LEVER ASS'Y (ZB075UA/ZB075UB)

NO. S.C CODE PART NAME QTY NOTE
1 36857075060 | ZB075UA.06-001 THE VALVE STEM 1
2 36857075061 | ZB075UA.06-002 COPPER SLEEVE 1
3 36857075062 | ZB075UA.06-003 SPRING 1
4 36857075063 | ZB075UA.06-004 THE SPRING SEAT 1
5 51467140119 | GB/T895.2 THE WIRE RING 1

110



(ANSL0IZ/VNSLOGZ) XSSV AATVA-LAIT 6¢€

111



39 LIFT-VALVE ASS'Y (ZB075UA/ZB075UB)

NO. S.C CODE PART NAME QTY NOTE
1 36857075065 | ZB075UA.07-001 THE VALVE SLEEVE 1
2 36857075067 | ZB075UA.07-003 SPRING 1
3 36857075066 | ZB075UA.07-002 SUPPORTING THE VALVE 1
4 36857075068 | ZB075UA.07-004 ROLLER 1

112



(00SYOAHD) XSSV HOLINATT ONIMS 0F

113



40 SWING REDUCTOR ASS'Y (JHD048K.00)

NO. S.C CODE PART NAME QTY NOTE
1 36952045009 | JHDO048.02 ROTATING MOTOR AND 1
SPEED REDUCER ASSEMBLY
2 36952045019 | JHD048K.01 ROTATING MOTOR ASSEMBLY 1
3 51192190307 | DIN912 SCREW M12X95 6
4 51143230108 | GB/T825-88 COLLAR-HEAD SCREW M10-B 1

114



(00ISY0AHSL) A.SSV YO.LOIN HNIMS

Iy

115



41 SWING MOTOR ASS'Y (JHD048K.00)

NO. S.C CODE PART NAME QTY NOTE
1 36952045007 | JHD048.01-001 BODY CASE 1
2 36952029014 | JHD029.01-014 PLUG 2
3 36952029013 | JHD029.01-013 TUBE OF OIL LOCATION 1
4 36952029056 | JHD029.01.06 OIL LOCATION ASSEMBLY 1
5 56909000402 | JIS B 2402 SEAL RING TCV50X30X11 1
6 52752000201 | JIS B 1512 BEARINGS 30305JR 1
7 36952029002 | JHD029.01-002 SHAFT SLEEVE 1
8 36952029008 | JHD029.01-008 DRIVE SHAFT 1
9 36952029003 | JHD029.01-003 SWASH PLATE 1
10 36952029039 | JHD029.01.03 PISTON AND SLIPPER ASSEMBLY 9
11 36952029009 | JHD029.01-009 RETAINER PLATE 1
12 36952029010 | JHD029.01-010 SPHERICAL HINGE 1
13 36952029011 | JHD029.01-011 SPRING 9
14 36952029012 | JHD029.01-012 DUAL PLATE 1
15 36952029015 | JHD029.01.01 FRICTION PLATE 1
16 36952029004 | JHD029.01-004 CYLINDER 1
17 56912000101 | DIN 3771 O-RING 132X3.55 1
18 56912000301 | DIN 3771 O-RING 136 X3.55 2
19 36952029006 | JHD029.01-006 PISTON 1

20 36952045008 | JHD048.01-002 SPRING 20
21 52752000101 | JIS B 1512 BEARINGS 30202 1
22 36952029042 | JHD029.01.04 VALVE PLATE 1
23 51517102504 | GB/T 119.2-2000 STOP PIN 6 X10 2
24 36952045020 | JHD048K.01.01 MOTOR COVER ASSEMBLY 1
25 51139230306 | GB/T 70.1 SCREW M12X30 4
26 56949000501 | JISB 0203 PLUG R1/16 2
27 36952029053 | JHD029.01.05-008 BODY 1
28 56908012701 | JISB2401 O-RING 6.7X1.8 1
29 56908012601 | JISB2401 O-RING 14.8X2.4 2
30 36952029051 | JHD029.01.05-006 VALVE PLUG 1
31 36952029050 | JHD029.01.05-005 SPRING 1
32 36952029048 | JHD029.01.05-003 THE VALVE STEM 1
33 36952029049 | JHD029.01.05-004 PLASTIC WASHER 1
34 36952029047 | JHD029.01.05-002 SPRING 1
35 37026012088 | FGO12GB.11-002 SEALER 2
36 37026012088 | FG012GB.11-001 OIL PLUG 2
37 56911000303 | ISO6149-2 O-RING 8.1 X1.6 2
38 36952029052 | JHD029.01.05-007 PLUG 2
39 51194200104 | GB/T70.1 SCREW M6 X 70 3

116



(00ISY0AHS) A.SSV YO.LOIN HONIMS

Iy

117



41

SWING MOTOR ASS'Y (JHD048K.00)

NO.

S.C

CODE

PART NAME

QTY

NOTE

40

36954130020

JHD131.01.01-003

PLUG

118



119

42  MOTOR COVER ASS'Y (JHD048K.00)




42  MOTOR COVER ASS'Y (JHD048K.00)

NO. S.C CODE PART NAME QTY NOTE
1 36952045024 | JHD048K.01.01.02 ANTI-REVERSE VALVE 2
2 56908007705 | JISB 2401 O-RING 10.8X2.4 2
3 50008200203 | Q/LG08001 PLASTIC PLUG G1/1 2
4 56908004305 | JISB 2401 O-RING 13.8X2.4 1
5 50008200303 | Q/LG08001 PLUG G3/8 1
6 36857112006 | ZB112UA-007 PLASTIC WASHER 1
7 36857112007 | ZB112UA-008 PLASTIC PLUG G3/4 1
8 56908001601 | JISB 2401 O-RING 19.8X2.4 1
9 36952130020 | JHD130.01.02-006 PLASTIC PLUG G3/8 1
10 36952045021 | JHD048k.01.01.01 RELIEF VALVE ASSEMBLY 2
11 36952029034 | JHD029.01.02.02-008 NUT 1
12 36952029036 | JHD029.01.02.02.01-001 PLUG 1
13 56908007705 | JISB2401 O-RING 10.8X2.4 1
14 36952029037 | JHD029.01.02.02.01-002 GUIDE ROD 1
15 36952029038 | JHD029.01.02.02.01-003 STEM SEAT 1
16 56913000101 | ISO 3601 O-RING 10X2 1
17 36952029032 | JHD029.01.02.02-006 WASHER 1
18 36952029031 | JHD029.01.02.02-005 SPRING 1
19 36952029030 | JHD029.01.02.02-004 SPRING SEAT 1

20 36952029029 | JHD029.01.02.02-003 CONE PLUG 1
21 36952045023 | JHD048K.01.01.01-002 VALVE BODY 1
22 51902000101 | JISB2407 RING P18 1
23 56908005901 | JISB2401 O-RING 17.8X2.4 1
24 36952029027 | JHD029.01.02.02-001 VALVE SEAT 1
25 36952045036 | JHD048K.01.01-004 VALVE SPOOL 2
26 36952045035 | JHD048K.01.01-003 SPRING 2
27 56908005901 | JISB2401 O-RING 17.8X2.4 2
28 51902000101 | JISB2407 RING P18 2
29 36952045034 | JHD048K.01.01-002 VALVE SEAT 2
30 36952045025 | JHD048K.01.01.02-001 PLUG 1
31 51902000701 | JISB2407 RING P20 1
32 56908001601 | JISB2401 O-RING 19.8X2.4 1
33 56908007905 | JISB2401 O-RING 11.8X2.4 1
34 36952045027 | JHD048K.01.01.02-003 SPRING 1
35 36952045028 | JHD048K.01.01.02-004 VALVE SPOOL 1
36 36952045026 | JHD048K.01.01.02-002 VALVE BODY 1
37 36952045029 | JHD048K.01.01.02-005 SPRING WASHER 1
38 36952045030 | JHDO048K.01.01.02-006 SPRING 1
39 36952045031 | JHD048K.01.01.02-007 TAPER VALVE SPOOL 1

120



121

42 MOTOR COVER ASS'Y (JHD048K.00)




42 MOTOR COVER ASS'Y (JHD048K.00)

NO. S.C CODE PART NAME QTY NOTE
40 36952045032 | JHD048K.01.01.02-008 VALVE SEAT 1
41 37026012092 | FG012GB.12-002 PLASTIC WASHER 2
42 37026012091 | FGO12GB.12-001 OIL PLUG 2
43 36952045033 | JHD048K.01.01-001 MOTOR COVER 1

122



43  REDUCTOR ASS'Y (JHD048K.00)

123



43 REDUCTOR ASS'Y (JHD048K.00)

NO. S.C CODE PART NAME QTY NOTE
1 36952045010 | JHDO048.02-001 GEAR SHAFT 1
2 36952029059 | JHD029.02-002 BAFFLE 1
3 60206000285 | 32313J TAPERED ROLLER BEARING 1

65X140X51
4 56949000301 | JIS B 0203 PLUG R1/8 2
5 36952045011 | JHD048.02-002 SHELL OF SPEED REDUCER 1
6 56949000201 | JIS B 0203 PLUG R3/8 1
7 51517121304 | GB/T119.2 LOCATION PIN 10X22 2
8 36952029061 | JHD029.02-004 RING GEAR 1
9 56161020001 | GB/T13871 SEALING RING TCV65X90X13 1
10 60206000286 | 30213J TAPERED ROLLER BEARING 1
65X140X51
11 36952029060 | JHD029.02-003 SEMICIRCLE SHIM 2
12 36952029073 | JHD029.02.02-005 PLANET CARRIER II 1
13 36952029072 | JHD029.02.02-004 WASHER 3
14 51525121100 | GB/T879.1 LOCATION PIN 6 X 18 3
15 36952029071 | JHD029.02.02-003 PLANET WHEEL II 3
16 36952029070 | JHD029.02.02-002 BUSH I 3
17 36952029069 | JHD029.02.02-001 PLANET SHAFT II 3
18 36952029062 | JHD029.02-005 SUN GEAR II 1
19 36952029078 | JHD029.02.03-004 PLANET SHAFT I 3
20 36952029081 | JHD029.02.03-007 PLANETARY PLATE 1 1
21 36952029076 | JHD029.02.03-002 WASHER 3
22 36952029077 | JHD029.02.03-003 SHAFT SLEEVE I 3
23 36952029075 | JHD029.02.03-001 PLANET WHEEL I 3
24 36952029079 | JHD029.02.03-005 SHIM 3
25 51903000101 | DIN471 CHECK RING 18 3
26 36952029080 | JHD029.02.03-006 LOOSE RIB 1
27 36952029063 | JHD029.02-006 SUN GEAR I 1

124



125

44 REDUCTOR ASS'Y (JXD049)




44 REDUCTOR ASS'Y (JXD049)

PART NAME
NO. S.C CODE QTY NOTE
1 50008200303 | Q/LG08001 PLUG(G3/8) 3
2 56908004305 | JIS B 2401 O-RING 3
3 51139210407 | GB/T70.1 SOCKET BOLT 18
4 36954049017 | JXD049.02-013 COVER 1
5 36954074070 | JXD074.02-014 PLASTIC PLUG 1
6 36954049015 | JXD049.02-011 PLASTIC PLATE 1
7 36954049005 | JXD049.01-001 RING GEAR HUB 1
8 56949000201 | JIS B 0203 PLUG(R1/8) 1
9 51525121100 | GB/T879.1 ELASTIC PIN 3
10 36954049016 | JXD049.02-012 BINDER PLATE 1 1
11 36954049012 | JXD049.02-008 PLANETARY GEAR I 3
12 60923010136 | JISB 1514 INNER BUSH 3
13 60206000257 | JIS B 1514 NEEDLE BEARING 3
14 36954049013 | JXD049.02-009 DRIVE GEAR I 1
15 36954049011 | JXD049.02-007 CARRIER 1
16 36954049014 | JXD049.02-010 DRIVE GEAR II 1
17 51141210307 | GB/T70.3 SOCKET FLAT HEAD SCREW 4
18 36954049010 | JXD049.02-006 BINDER PLATE I 1
19 36954049007 | JXD049.02-003 THRUST WASHER 8
20 36954049009 | JXD049.02-005 PLANETARY GEAR II 4
21 60911011869 | JISB 1514 NEEDLE BEARING 4
22 36954049008 | JXD049.02-004 INNER BUSH 4
23 36954049006 | JXD049.02-002 LOCK NUT 1
24 52900001102 | GB/T308 STEEL BALL 104
25 60911011871 | F-566921 DOUBLE-ROW ANGULAR 1
CONTACT BALL BEARING
26 60911011872 | TLDOA2050-2FP FLOATING SEAL 1
27 36954074061 | JXD074.02-005 LOCK PLUG 4
28 36954049000 | JXD049.01 TRAVEL MOTOR 1

126



2
0e
, N 1€
T ," \ / /My

NN

(6¥0aXr) A.SSV YOLON TIAVIL St

127



45 TRAVEL MOTOR ASS'Y (JXD049)

NO. S.C CODE PART NAME QTY NOTE

1 36954049001 | JXD049.01-001 MOTOR SEAT 1
2 56908007405 | JIS B 2401 O-RING 1
3 51513121605 | GB/T119.1 PARALLEL PIN 2
4 56900023504 | AS568 O-RING 1
5 60911011606 | AP 1563 J4 OIL SEAL 1
6 51451410107 | GB/T893.1 CIRCILIP(FOU BORE) 1
7 60911011867 | JISB 1514 ROLLER BEARING 1
8 36954037008 | JXD037.01-008 SPRING 1
9 36954037035 | JXD037.01.04 PISTON(2 SPEED) 1
10 36954037076 | JXD037.01-018 PARALLEL PIN 2
11 36954037009 | JXD037.01-009 PIVOT 2
12 36954049002 | JXD049.01-002 SWASH PLATE 1
13 36954037032 | JXD037.01.03 PISTON ASSEMBLY 9
14 36954037006 | JXD037.01-006 RETAINER PLATE 1
15 36954037010 | JXD037.01-010 THRUST BALL 1
16 36954037011 | JXD037.01-011 WASHER 1
17 36954037012 | JXD037.01-012 EJECTOR PIN 3
18 36954037017 | JXD049.01-003 DRIVE SHAFT 1
19 36954037005 | JXD037.01-005 CYLINDER BLOCK 1
20 36954037015 | JXD037.01-015 SPRING 1
21 36954037013 | JXD037.01-013 THRUST WASHER 2
22 51904001601 | DIN472 CIRCILIP(FOU BORE) 1
23 36954037038 | JXD037.01.05 FRICTION PLATE 3
24 36954037014 | JXD037.01-014 DUAL PLATE 3
25 36954037003 | JXD037.01-003 BACK UP RING 1
26 56900009504 | AS568 O-RING 1
27 36954037001 | JXD037.01-001 PISTON(PARKING) 1
28 56908002505 | JIS B 2401 O-RING 1
29 36954037002 | JXD037.01-002 BACK UP RING 1
30 36954037016 | JXD037.01-016 TIMING PLATE 1
31 60911011866 | JISB 1514 BALL BEARING 1
32 36954074001 | JXD074.01-001 SPRING 8
33 36954037022 | JXD037.01.02 REAR FLANGE ASSEMBLY 1
34 51139220407 | GB/T70.1 SOCKET BOLT 8

128



46 MOTOR COVER ASS'Y (JXD049)

129



46 MOTOR COVER ASS'Y (JXD049)

NO. S.C CODE PART NAME QTY NOTE
1 36954074033 | JXD074.01.01-015 PLUG(FOR MAIN) 2
2 56908008505 | JIS B 2401 O-RING 2
3 36954074034 | JXD074.01.01-016 SPRING 2
4 36954074032 | JXD074.01.01-014 STOPPER 2
5 36954037031 | JXD037.01.02-009 MAIN SPOOL 1
6 36954037030 | JXD037.01.02-008 PLUG(FOR CHECK) 2
7 56908008005 | JIS B 2401 O-RING 2
8 36954074029 | JXD074.01.01-011 SPRING 2
9 36954037029 | JXD037.01.02-007 VALVE CHECK 2
10 36954130036 | JXD131.01.01-019 RO PLUG 4
11 56908007705 | JIS B 2401 O-RING 4
12 52900001502 | GB/T308 STEEL BALL 2
13 36954037028 | JXD037.01.02-006 PLUG 2
14 56908004305 | JIS B 2401 O-RING 2
15 56949000501 | JIS B 0203 PLUG(R1/16) 4
16 36954037024 | JXD037.01.02-002 SPOOL(2 SPEED) 1
17 36954037025 | JXD037.01.02-003 SPRING 1
18 36954037026 | JXD037.01.02-004 STOPPER 1
19 36954037027 | JXD037.01.02-005 ROUNDWIRE SNAP RING 1

20 36954074020 | JXD074.01.01-002 SPOOL 1
21 36954074021 | JXD074.01.01-003 SPRING 1
22 36954074023 | JXD074.01.01-005 SEAT RING 1
23 56908025005 | JIS B 2401 O-RING 1
24 36954074022 | JXD074.01.01-004 ROUNDWIRE SNAP RING 1
25 51517080704 | GB/T119.2 PARALLEL PIN 1
26 56908005905 | JIS B 2401 O-RING 2
27 51902000101 | JIS B 2407 BACK UP RING 2
28 36954074043 | JXD074.01.01.01-008 SEAT RING 2
29 36954074037 | JXD074.01.01.01-002 VALVE SLEEVE 2
30 36954074042 | JXD074.01.01.01-007 CONE PLUG 2
31 36954074041 | JXD074.01.01.01-006 SPRING 2
32 36954037021 | JXD037.01.01.01-001 THRUST WASHER 2
33 36954074039 | JXD074.01.01.01-004 PISTON 2
34 36954074038 | JXD074.01.01.01-003 PRESSURE ROD 2
35 36954074036 | JXD074.01.01.01-001 PLUG 2
36 51139211007 | GB/T70.1 SOCKET BOLT 4
37 56959000201 | JIS B 0203 PLUG(R1/8) 5
38 36954037019 | JXD037.01.01-001 OVERFLOW VALVE LUMP 1
39 56908005905 | JIS B 2401 O-RING 2

130



131

46 MOTOR COVER ASS'Y (JXD049)




46 MOTOR COVER ASS'Y (JXD049)

NO. S.C CODE PART NAME QTY NOTE
40 56908007505 | JIS B 2401 O-RING 1
41 36954037023 | JXD037.01.02-001 REAR FLANGE 1

132



(00°0S0ADD XSSV AATVATVAAd LY

133



47 PEDAL VALVE ASS'Y (LGR050.00)
NO. S.C CODE PART NAME QTY NOTE
1 37001006032 | LGR050-001 BODY 1
2 37001006046 | LGR050-016 PLUG SCREW ZM8 4
3 52900001102 | GB/T308 STEEL BALL 6.35 2
4 37001006043 | LGR050-013 RECTANGULAR 2
5 37001006044 | LGR050-014 PLUG SCREW 2
6 37001006045 | LGR050-015 PLUG SCREW ZM8 4
7 37001006041 | LGR050-011 NUT BOLT 4
8 60980002884 | LGR050-009 Y-ROD SEAL 14x19%3.5 4
9 37001006040 | LGR050-010 SPRING 4
10 37001006039 | LGR050-008 PUSH ROD 4
11 37001006033 | LGR050-002 SPRING 4
12 37001006047 | LGR050.01 SPOOL ASS'Y 4
13 51467100119 | GB895.2 ELASTIC COLLAR 10 4
14 37001006036 | LGR050-005 PUSH ROD 4
15 60980002881 | LGXFO050LH-010 O-RING 14x2 4
16 37001006034 | LGR050-003 PLUG 4
17 60980002708 | LGXF050LH.03-003 Y-ROD SEAL10%x13.6x2.3 4
18 37001006042 | LGR050-012 PIN 2
19 37001006035 | LGR050-004 CONNECTING PLATE 1
20 51106141808 | GB/T77 WENCH BOLT M4x10 2
21 51139220205 | GB/T70.1 WENCH BOLT M10x20 2
22 37001006056 | LGR050.03 REVOLUTE SEAT ASS'Y 2
23 37001006037 | LGR050-006 BOOT 2
24 37001006053 | LGR050.02 PEDAL 2
25 51153220205 | GB/T2673 NUT BOLT M10x20 4
26 37001006038 | LGR050-007 PEDAL RUBBER SPACER 2

134



135

48 SPOOL ASS'Y (LGR050.00)




48 SPOOL ASS'Y (LGR050.00)

NO. S.C CODE PART NAME QTY NOTE
1 37001006048 | LGR050.01-001 SPOOL 1
2 37001006052 | LGR050.01-005 SPRING SEAT 1
3 37001006051 | LGR050.01-004 SPRING 1
4 37001006050 | LGR050.01-003 SPRING SEAT 1
5 37001006049 | LGR050.01-002 STOPPER 1

136



137

49 REVOLUTE SEAT ASS'Y (LGR050.00)




49 REVOLUTE SEAT ASS'Y (LGR050.00)

PART NAME
NO. S.C CODE QTY NOTE
1 51106171608 | GB/T77 SCREW M5X8 2
2 60206000035 | JH1Z-B-1015 SELF-LUBRICATING BEARING 2
3 37001006057 | LGR050.03-001 REVOLUTE SEAT 1
4 37001006058 | LGR050.03-002 NUT BOLT 4

138



139

50 DOZING VALVE ASS'Y (LGTF1000.00)




50 DOZING VALVE ASS'Y (LGTF1000.00)

PART NAME
NO. S.C CODE QTY NOTE
1 37021006011 | LGTF1000-001 BODY 1
2 37021006014 | LGTF1000.01 PLUG ASS'Y 2
3 37021006012 | LGTF1000-002 SPRING 2
4 37021006016 | LGTF1000.02 SPOOL ASS'Y 2
5 37021006022 | LGTF1000.03 PLUG ASS'Y 2
6 37021006013 | LGTF1000-003 COVER 1
7 51517101302 | GB/T119.2 PIN 6x22 1
8 51139190807 | GB/T70.1 WENCH BOLT 2
9 37021006025 | LGTF1000.04 BAR ASS'Y 1
10 37021006029 | LGTF1000.05 LEVER ASS'Y 1
11 51525061200 | GB/T879.1 SPRING PIN 1

140



(00°000TALOD A.SSV LVAS ONIIAS IS



51

SPRING SEAT ASS'Y (LGTF1000.00)

NO. S.C CODE PART NAME QTY NOTE
1 60980002702 | LGTF1000.01-002 O-RING 7.8X1.9 1
2 37021006015 | LGTF1000.01-001 SPRING SEAT 1

142



(00°000TALDOD A.SSVTO0dS
(00 "00014197T) A=l

[4S

CDM6085E

143



52 SPOOL ASS'Y(LGTF1000.00)

NO. S.C CODE PART NAME QTY NOTE
1 37021006017 | LGTF1000.02-001 SPOOL 1
2 37021006018 | LGTF1000.02-005 SPRING SEAT 1
3 37021006019 | LGTF1000.02-004 SPRING 1
4 37021006020 | LGTF1000.02-003 SPRING SEAT 1
5 37021006021 | LGTF1000.02-002 STOPPER 2

144



(00°000TALOD ASSVONTd ¢S

145



53 PLUG ASS'Y (LGTF1000.00)

PART NAME
NO. S.C CODE QTY NOTE
1 37021006024 | LGTF1000.03-003 PLUG 1
2 37021006023 | LGTF1000.03-001 PLUG SEAT 1
3 60980002703 | LGTF1000.03-002 Y-ROD SEAL 10x14x2.8 1
4 60980002704 | LGTF1000.03-004 O-RING13.8x2.4 1

146



(00°000TALOD XSSV AAAAT TOALNOD S

147



54 CONTROL LEVER ASS'Y (LGTF1000.00)

PART NAME
NO. S.C CODE QTY NOTE
1 51525071100 | GB/T879.1 SPRING PIN 1
2 37021006027 | LGTF1000.04-002 GUIDE 1
3 37021006028 | LGTF1000.04-003 SOCKET BOLT 2
4 51307000720 | GB/T6170 NUT 2
5 37021006026 | LGTF1000.04-001 BAR 1

148



149

55 JOYSTICK ASS'Y (LGTF1000.00)




55 JOYSTICKASS'Y (LGTF1000.00)

NO. S.C CODE PART NAME QTY NOTE
1 37021006032 | LGTF1000.05-003 BOOT 1
2 37021006031 | LGTF1000.05-002 LEVER 1
3 37021006030 | LGTF1000.05-001 CAP 1
4 51166420111 | GB/T845 TAPPING SCREW ST3.5%9.5 1

150



(00'HT0S0IXDD A.SSV AATVA LOTId LAAT 9S

151



56 LEFT PILOT VALVE ASS'Y (LGXF050LH.00)

NO. S.C CODE PART NAME QTY NOTE
1 60980002712 | LGXFO050LH-011 O-RING 14%2.65 1
2 37001006088 | LGXFO50LH-007 THREADED BOLT 1
3 37001006087 | LGXFO50LH-006 SEAT RING 1
4 60980002709 | LGXF050LH-009 O-RING 60%2.5 1
5 60980002881 | LGXFO050LH-010 O-RING 14x2 1
6 37001006086 | LGXFO50LH-005 CYLINDER BLOCK 1
7 37001006085 | LGXF050LH-004 SPRING 4
8 37001006099 | LGXFO050LH.04 SPOOL KIT 4
9 37001006096 | LGXFO050LH.03 PLUG KIT 4
10 37001006084 | LGXFO050LH-003 FIXING PLATE 1
11 37001006083 | LGXF050LH-002 STEEL BALL 1
12 37001006082 | LGXFO050LH-001 PRESSURE PLATE 1
13 37001006091 | LGXFO50LH.02 HOSE NIPPLE KIT 1
14 51311002024 | GB/T6172.1 NUT M14 1
15 37001006090 | LGXFO50LH.01 HAND GRIP KIT 1
16 37001006105 | LGXFO050LH-012 BOOT 1
17 37001006089 | LGXFO50LH-008 FIXED CANNULA 1

152



(00'HT0S0IXDD ASSV IADLLSAOL LS

153



57 JOYSTICK ASS'Y (LGXFO0S0LH.00)

NO. S.C CODE PART NAME QTY NOTE
1 37021006108 | FIXO48LH.01.01.01 HAND GRIP KIT 1
2 37001010030 | FIXO48RH.01.02 BAT-HANDLE SWITCH 1
3 37021006112 | FIXO48RH.01.01-001 HAND GRIP THERMOWELL 1
4 51118170104 | GB/T67 SCREW M5x6 2
5 37021006113 | LGXFO50LH.01-001 CRANK AXLE WINDOW LIFTER| 1
6 51166420111 | GB/T845 SELF TAPPING SCREW 1

154



155

HOSE NIPPLE ASS'Y (LGXF0S0LH.00)

58




58 HOSE NIPPLE ASS'Y (LGXFO0S0LH.00)
NO. S.C CODE PART NAME QTY | NOTE
1| 37001006095 | LGXFOS0LH.02-004 HOSE NIPPLER 2
2 | 37001006094 | LGXFOS0LH.02-003 AXLE PIN 2
3| 37001006093 | LGXFOS0LH.02-002 HOSE NIPPLER 1
4 | 37001006092 | LGXFOS0LH.02-001 HOSE NIPPLER 4
5 | 37021006114 | LGXFOSOLH.02-005 FIXED CANNULA 1

156



(00'HT0SOIXODD ASSVOHNTd 65



59 PLUG ASS'Y (LGXF050LH.00)

NO. S.C CODE PART NAME QTY NOTE
1 37001006097 | LGXF050LH.03-001 PLUG 1
2 60980002708 | LGXF050LH.03-003 Y-ROD SEAL 1
10x13.6x2.3
3 37001006098 | LGXF050LH.03-002 PLUG SEAT 1
4 60980002881 | LGXFO50LH-010 O-RING 14x2 1
5 51467100119 | GB/T895.2 ELASTIC COLLAR 10 1

158



(00'HT0S0AXDD A.SSVTIOOdS 09

159



60 SPOOLASS'Y (LGXF050LH.00)

NO. S.C CODE PART NAME PART NAME QTY NOTE
1 37001006100 | LGXF050LH.04-001 SPOOL 1
2 37001006103 | LGXF050LH.04-004 SPRING SEAT 1
3 37001006102 | LGXFO050LH.04-003 SPRING 1
4 37001006101 | LGXFO050LH.04-002 SPRING SEAT 1

160



(00°'HA0S0IXDT) XSSV AATVA LOTId LHOTA

19

161



61

RIGHT PILOT VALVE ASS'Y (LGXFO0S0RH.00)

NO. S.C CODE PART NAME QTY NOTE
1 60980002712 | LGXFO050LH-011 O-RING 14%2.65 1
2 37001006088 | LGXFO50LH-007 THREADED BOLT 1
3 37001006087 | LGXFO50LH-006 SEAT RING 1
4 60980002709 | LGXF050LH-009 O-RING 60%2.5 1
5 60980002881 | LGXFO050LH-010 O-RING 14x2 1
6 37001006086 | LGXFO50LH-005 CYLINDER BLOCK 1
7 37001006085 | LGXF050LH-004 SPRING 4
8 37001006099 | LGXFO050LH.04 SPOOL KIT 2
9 37001006096 | LGXFO050LH.03 PLUG KIT 4
10 37001006084 | LGXF050LH-003 FIXING PLATE 1
11 37001006083 | LGXF050LH-002 STEEL BALL 1
12 37001006082 | LGXFO050LH-001 PRESSURE PLATE 1
13 37001006091 | LGXFO050LH.02 HOSE NIPPLE KIT 1
14 51311002024 | GB/T6172.1 NUT M14 1
15 37001006106 | LGXF050RH.01 HAND GRIP KIT 1
16 37001006105 | LGXFO050LH-012 BOOT 1
17 37001006089 | LGXFO050LH-008 FIXED CANNULA 1
18 37001006107 | LGXFO050RH.02 SPOOLKIT I 2

162



(00°'HI0S0IXDD ASSVIDLLSAOLr 79

163



62 JOYSTICK ASS'Y (LGXF050RH.00)

NO. S.C CODE PART NAME QTY NOTE
1 37021006115 | FIXO48LH.01.01.01 HAND GRIP KIT 1
2 37001010030 | FIXO48RH.01.02 BAT-HANDLE SWITCH 1
3 37021006112 | FIXO48RH.01.01-001 HAND GRIP THERMOWELL 1
4 51118170104 | GB/T67 SCREW M5x6 2
5 37021006113 | LGXFO50LH.01-001 CRANK AXLE WINDOW LIFTER| 1
6 51166420111 | GB/T845 SELF TAPPING SCREW 1
ST3.5%9.5

164



(00°'HI0S0IXDTD A SSVTO0dS €9

165



63 SPOOL ASS'Y (LGXF050RH.00)
NO. S.C CODE PART NAME QTY | NOTE
1| 37001006108 | LGXFOS0RH.02-001 SPOOL 1
2 | 37001006103 | LGXFOS0LH.04-004 SPRING SEAT 1
3| 37001006102 | LGXFOS0LH.04-003 SPRING 1
4 | 37001006101 | LGXFOS0LH.04-002 SPRING SEAT 1

166



144

54

TET]

D)

9 &NA 6C 0c I¢

A 14

i

IT 0T 6181 LT 91 &I vroo€l 4! :oﬁmwnomvmm

HAANI'TAD NOO4d +9

167



64 BOOM CYLINDER

NO. S.C CODE PART NAME QTY NOTE
1 36606040210 | LG6075.29.01 PISTON ROD 1
2 56193002101 DUST SEAL 65%79x8.5 1
3 36606110230 | LG6085.30-013 RETAINER 1
4 56187001601 SEAL RING 65%x80x10 1
5 56192031501 RETAINER 65x80%3 1
6 56908000505 | JISB2401 O-RING 114.4x3.1 1
7 56188000801 CUSHION COLLAR 65x%80.5%6.3 1
8 36606030200 | LG6075.29-01 GUIDE SLEEVE 1
9 52500000701 STEEL-BACKED 65x70%x30 1
10 56908000405 | JISB2401 O-RING 109.4x3.1 2
11 56192018401 RETAINER 110.3x115x1.25 3
12 36606010260 | LG6075.29.02A CYLINDER BLOCK 1
13 60303800001 | LS PLUG SCREW G1/2 2
14 60303800007 | DQ WASHER 22x32x2 2
15 36606060150 | LG6075.29-02A CUSHION COLLAR 1
16 56145012404 | GB/T3452.1 O-RING 47.5%2.65 1
17 56192002301 RETAINER 48x52x1.25 2
18 56200000301 POLLUTANT RING 115x107x6.2 2
19 56199000401 BACK-UP RING 110x115x9.7 2
20 56190004301 PISTON SEAL 115x100%x12.5 1
21 36606020170 | LG6075.29-03 PISTON 1
22 51106231707 | GB/T77 SCREW M12x12 1
23 52900000402 | GB/T308 STEEL BALL 8 1
24 56185006005 DUST SEAL 65%80x4 2
25 36606090070 | LG6085.30-010 BUSHING 1
26 36606150320 | LG6075.29.04A PIPE ASS'Y 1
27 51204111118 | GB/T5783 BOLT M12x25 2
28 51401110107 | GB/T93 WASHER 12 2
29 36606150310 | LG6075.29.03A PIPE ASS'Y 1
30 56186000301 DUST SEAL 60x75x4 2
31 36606090370 | LG606.02900-0001B BUSHING 1

168



27

29
28

m=iia

13 14 151617 18192021 22
l
—
Il
===
U
]

65 ARM CYLINDER

12

1 23 4567891011

SIS
prr277)
I

169



65 ARM CYLINDER

NO. S.C CODE PART NAME QTY NOTE
1 36606040220 | LG6075.30.01A PISTON ROD 1
2 56193002001 DUST SEAL 60%x74x8.5 1
3 36606110280 | LG6085.29-008 RETAINER 1
4 56187013601 SEAL RING 60x75x10 1
5 56192031401 RETAINER 60x75%3 1
6 56908001404 | JISB2401 O-RING 89.4x3.1 1
7 56188000601 CUSHION COLLAR 65x75.5%6.3 1
8 36606030210 | LG6075.30-01A GUIDE SLEEVE 1
9 52500000501 STEEL-BACKED 65x65%30 1
10 56908001304 | JISB2401 O-RING 84.4x3.1 2
11 56192003801 RETAINER 110.3x115x1.25 3
12 36606010270 | LG6075.30.02A CYLINDER BLOCK 1
13 36606060160 | LG6075.30-02 CUSHION COLLAR 1
14 56145011404 | GB/T3452.1 O-RING 43.7x2.65 1
15 56192001901 RETAINER 44x48x1.25 2
16 56200002001 POLLUTANT RING 90x82x6.2 2
17 56199003101 BACK-UP RING 85x90%9.7 2
18 56190002401 PISTON SEAL 90x75x11 1
19 51106211107 | GB/T77 SCREW M8x10 1

20 51107211207 | GB/T78 SCREW M8x12 1
21 36606020350 | LG6075.30-03B PISTON 1
22 36606380030 | LG6075.30-04A PISTON 1
23 60303800001 | LS PLUG SCREW G1/2 2
24 60303800007 | DQ WASHER 22x32x2 2
25 36606320030 | LG6075.30-05 PLUG 1
26 52900001102 | GB/T308 STEEL BALL 6.35(1/4) 9
27 51307000920 | GB/T6170 NUT M8 2
28 56186000201 DUST SEAL 55x70x4 2
29 36606090060 | LG6085.31-002 BUSHING 1
30 36606250340 | LG6085.30-012 PIPE CLAMP 1
31 36606150330 | LG6075.30.03A PIPE ASS'Y 1
32 56186000301 DUST SEAL 60x75x4 2
33 36606090370 | LG606.02900-0001B BUSHING 1

170



171

66 BUCKET CYLINDER

16 15141312 11 10

17

/

30 29 2827262524232221 20 19 18

31

I




66 BUCKET CYLINDER

NO. S.C CODE PART NAME QTY NOTE
1 56201000501 | JB/T7940.1 GREASE FITTING PT1/8 1
2 60303800001 | LS PLUG SCREW G1/2 2
3 60303800007 | DQ WASHER 22X32X2 2
4 51204111118 | GB/T5783 BOLT M12X25 2
5 51401110107 | GB/T93 WASHER 12 2
6 52900000402 | GB/T308 STEEL BALL 8 1
7 51106231707 | GB/T77 SCREW M12X 12 1
8 36606090040 | LG6085.31-004 BUSHING 1
9 56186000101 DUST SEAL 50X 60X 4 2
10 36606020190 | LG6075.31-02 PISTON 1
11 56199005901 BACK-UP RING 85X90X 15 1
12 56190002401 PISTON SEAL 90X 75X 11 1
13 56192001901 RETAINER 44 X48X1. 25 2
14 56145011404 | GB/T3452.1 O-RING 43. 7X2. 65 1
15 56200002001 POLLUTANT RING 90X 82X6.2 2
16 36606150920 | LG6075.31GJ.03 PIPE ASS'Y 1
17 36606150910 | LG6075.31GJ.02 PIPE ASS'Y 1
18 36606010280 | LG6075.31.02 CYLINDER BLOCK 1
19 52500000401 STEEL-BACKED 55X 60X 30 1
20 36606030220 | LG6075.31-01 GUIDE SLEEVE 1
21 56908001304 | JISB2401 O-RING 84.4X3.1 1
22 56192003801 RETAINER 85X 90X1.5 1
23 56188000501 CUSHION COLLAR 55%70.5%6.3 1
24 56187001201 SEAL RING 55X 70X10 1
25 56192031301 RETAINER 55X 70X3 1
26 56908001404 | JISB2401 O-RING 89.4X3. 1 1
27 56193001901 DUST SEAL 55X 69X8. 5 1
28 36606110110 | LG606.03000-0006 RETAINER 1
29 56186000301 DUST SEAL 60X 75X 4 2
30 36606090370 | LG606.02900-0001B BUSHING 1
31 36606040710 | LG6075.31GJ.01 PISTON ROD 1

172



67 DOZER CYLINDER

-':}:‘\\Vl\\\\\\‘ =

/

173



67 DOZER CYLINDER

NO. S.C CODE PART NAME QTY NOTE
1 56201000501 | JB/T7940.1 GREASE FITTING PT1/8 2
2 36606090090 | LG606.02900-0007A BUSHING 2
3 56186000301 DUST SEAL 60x75x%4 4
4 36606040530 | LG6075.32GJ.01 PISTON ROD 1
5 36606110170 | LG606.02900-0004 RETAINER 1
6 56193002301 DUST SEAL 70%x84x8.5 1
7 56187001801 SEAL RING 70x85x10 1
8 56908000604 | JISB2401 O-RING 119.4x3.1 1
9 36606030230 | LG6075.32-01 GUIDE SLEEVE 1
10 56188003701 CUSHION COLLAR 70x85.5%6.3 1
11 60303800003 | LS PLUG SCREW G3/8 2
12 60303800076 | DQ WASHER 17%x26x1.5 2
13 56908000504 | JISB2401 O-RING 114.4x3.1 1
14 56192000901 RETAINER 115x120x1.5 1
15 52500000801 STEEL-BACKED 70x75%30 1
16 36606110160 | LG606.02900-0009A RETAINER 1
17 36606010290 | LG6075.32.02 CYLINDER BLOCK 1
18 56194000201 | EKM O-RING 53x3 1
19 56192002401 RETAINER 53x57.6x1.25 2
20 56200000401 POLLUTANT RING 120x112x6.2 2
21 56190001301 PISTON SEAL 120x105x12.5 1
22 36606020200 | LG6075.32-02 PISTON 1
23 56199000601 BACK-UP RING 114x120x15 1
24 51106231707 | GB/T77 SCREW M12x12 1
25 52900000402 | GB/T308 STEEL BALL 8 1

174






TANK



01 OIL TANK ASS'Y

17

1

/)

175



01 HYDRAULIC TANK ASS'Y

NO. S.C CODE PART NAME QTY NOTE
1 60101100927 | PAF2-0.035-0.75-10-F AIR CLEANER 1
2 60307010026 | LS127_1-W-M10 GAUGE 1
3 30602100183 | LG6090.02-04 SPONGE 1 1
4 30602100184 | LG6090.02-05 SPONGE 2 1
5 56145023701 | GB/T3452.1 O-RING 165%3.55 2
6 30602100180 | LG6090.02-01 FLANGE 1 1
7 60308000341 | TL402A OIL RETURN FILTER 1
8 51204101122 | GB/T5783 BOLT M10x%25 18
9 51421100121 | GB/T97.1 WASHER 10 18
10 60911010617 | VSTI3/4EDA3C PLUG 1
11 30604100007 | LG6230.04B-01 WASHER 4
12 51204134222 | GB/T5783 BOLT M16x30 4
13 30604100004 | LG6065.04-01 ADJUST SHIM 4
14 30602000050 | LG6090.02.02 OIL SUCTION PIPE 1
15 56145025001 | GB/T3452.1 O-RING 115%3.55 1
16 60308000342 | TL402B OIL SUCTION FILTER 1
17 30602000248 | LG6090D.02A.01 OIL TANK BODY 1
18 30602000136 | LG6090.02.03 FLANGE 2 ASS'Y 1

176



02 FUEL TANK ASS'Y

10— 11

9 —= =513

177



02 FUEL TANK ASS'Y

NO. S.C CODE PART NAME QTY NOTE
1 60980003247 | JW-1038-01 FUEL TANK COVER 1
2 60980003248 | JW-1038-03 FILTER SCREEN 1
3 30603100008 | CDM606.03A-01 CAP 1
4 51158170610 | GB/T818 SCREW M5x16 3
5 51421070121 | GB/T97.1 WASHER 5 3
6 60307010002 | LS127-T-M10 OIL LEVEL GAUGE 1
7 30603000083 | LG6075.03.01 FUEL TANK 1
8 51204134222 | GB/T5783 BOLT M16x%30 4
9 30604100007 | LG6230.04B-01 WASHER 4
10 30603100021 | LG6230.03-03 ADJUST SHIM 4
11 56145025001 | GB/T3452.1 O-RING 115%3.55 1
12 60304000009 | V606 WATER DRAIN VALVE 1
13 30603000004 | CDM606.03.02 OIL SUCTION FLANGE 1
14 51204101022 | GB/T5783 BOLT M10x%20 6
15 51421100121 | GB/T97.1 WASHER 10 6

178






OUT PANNEL



01 COUNTER WEIGHT ASS'Y

179



COUNTER WEIGHT ASS'Y

NO. S.C CODE PART NAME QTY NOTE
1 30611105006 | LG6075B.11-01 COUNTER WEIGHT BODY 1
2 51204101222 | GB/T5783 BOLT M10x%30 2
3 30611000038 | LG6075.11.01 LOCK CATCH PLATE 1
4 30614100647 | LG6085.14-10 SHIM 3 1
5 51401100122 | GB/T93 WASHER 10 2
6 51421100121 | GB/T97.1 WASHER 10 2
7 30611100134 | LG6065A.11-04 ADJUST SHIM 3
8 51427170122 | GB/T1230 WASHER 24 3
9 51203173021 | GB/T5782 BOLT M24x140 3
10 30611100010 | LG6075.11-06 SPONGE 4, COUNTER WEIGHT 1
11 30611100109 | LG6075.11-05 SPONGE 3, COUNTER WEIGHT 1
12 30611100108 | LG6075.11-04 SPONGE 2, COUNTER WEIGHT 1
13 30611100107 | LG6075.11-03 SPONGE 1, COUNTER WEIGHT 1
14 30611100057 | LG6085.11-02 PLUG 2
15 30614000126 | LG6230.14.01.02.02 STOP SCREW 2
16 51307001022 | GB/T6170 NUT M10 2

180



02 BRACKET

181



02 BRACKET

NO. S.C CODE PART NAME QTY NOTE
1 | 30614000947 | LG6090E.14.01.01A CROSS RAIL 1
2 | 51307001022 | GB/T6170 NUT M10 1
3| 30614000126 | LG6230.14.01.02.02 STOP SCREW 1
4 | 30614000345 | LG6090.14A.01.01 LEFT REAR BRACKET 1
5 | 30614101011 | LG6090.14A.01-01 LOCK PLATE 1
6 | 30614100726 | LG6150.14.04-01 DOOR BRACE ROD 1
7 | 51512081201 | GB/T91 PIN 3.2x25 1
8 | 30614101870 | LG6075.14.01-04 BRACE ROD, BRACKET 2
9 | 30614000337 | LG6090.14A.01.05 LEFT FRONT BRACKET 1
10 | 51204111122 | GB/T5783 BOLT M12x25 14
11 | 51401110122 | GB/T93 WASHER 12 14
12 | 51421110121 | GB/T97.1 WASHER 12 6
13| 30614000339 | LG6090.14A.01.03 MIDDLE BRACKET 1
14 | 30614000338 | LG6090.14A.01.04 RIGHT BRAVKET 1
15 | 51420110122 | GB/T96.1 WASHER 12 8

182



03 THERMAL BAFFLE

183



03 THERMAL BAFFLE

NO. S.C CODE PART NAME QTY NOTE
1 30614102124 | LG6090E.14.02A-02 THERMAL BAFFLE 1
2 30614102123 | LG6090E.14.02A-01 SOUND-ABSORBING PAD 1
3 30614000948 | LG6090E.14.02A.01 LEFT BAFFLE 1
4 51421110121 | GB/T97.1 WASHER 12 11
5 51401110122 | GB/T93 WASHER 12 13
6 51204111122 | GB/T5783 BOLT M12x25 13
7 30614000949 | LG6090E.14.02A.02 MIDDLE BAFFLE 1
8 30614102128 | LG6090E.14.02A.03-01 RIGHT BAFFLE 1
9 30614102125 | LG6090E.14.02A-03 SOUND-ABSORBING PAD 1
10 60911011332 | WE003 SEALING JOINT STRIP L210 1
11 51420110122 | GB/T96.1 WASHER 12 2

184



04 COVER BOARD

185



04 COVER BOARD

NO. S.C CODE PART NAME QTY NOTE
1 | 30614100821 | LG6075.14.03-01 SIDE PANNEL, FRONT 1
2 | 30614000332 | LG6090.14A.03.01 LEFT COVER PLATE 1
3 | 51204101122 | GB/T5783 BOLT M10x25 4
4 | 51401100122 | GB/T93 WASHER 10 4
5 | 51420100122 | GB/T96.1 WASHER 10 4
6 | 30614000892 | LG6090E.14.03.01 MIDDLE COVER PLATE 1
7 | 51204111122 | GB/T5783 BOLT M12x25 11
8 | 51401110122 | GB/T93 WASHER 12 14
9 | 51421110121 | GB/T97.1 WASHER 12 13
10 | 30614000893 | LG6090E.14.03.02 LEFT COVER PLATE 1
11 | 51204111222 | GB/T5783 BOLT M12x30 3
12 | 51430110115 | GB/T5287 WASHER 12 1

186



05 DOOR ASS'Y

187



05 DOOR ASS'Y

PART NAME
NO. S.C CODE QTY NOTE

1 30614005024 | LG6075B.14.04.01 SIDE DOOR, LEFT 1
2 51341000419 | GB/T889.1 NUT M6

3 51421080121 | GB/T97.1 WASHER M6

4 60701010019 | LGW-NBS504B DOOR LOCK 1
5 51420110122 | GB/T96.1 WASHER M12 8
6 51401110122 | GB/T93 WASHER M12 8
7 51204111222 | GB/T5783 BOLT M12x30 8
8 30614005027 | LG6075B.14.04.02 SIDE DOOR, RIGHT 1
9 30614100991 | LG6090.14A.04-01 PAD 1

188



06 HANDRAIL ASS'Y

189



06 HANDRAIL ASS'Y

NO. S.C CODE PART NAME QTY NOTE
1 51421110121 | GB/T97.1 WASHER 12 4
2 51401110122 | GB/T93 WASHER 12 4
3 51203111721 | GB/T5782 BOLT M12x55 4
4 30614000273 | LG6075.14.05.01 HANDRAIL 1

190



07 HOOD ASS'Y

on
SR
%@
o

SN

\%4 ¢ \A.gI//,/aW

oV

/

=
—

o

23

191



07 HOOD ASS'Y

PART NAME
NO. S.C CODE QTY NOTE
1 51204111322 | GB/T5783 BOLT M10x35 4
2 51401100122 | GB/T93 WASHER 10 10
3 51420110122 | GB/T96.1 WASHER 12 8
4 51307001122 | GB/T6170 NUT M12 4
5 30614000275 | LG6075.14.06.01 RIGHT HOOD 1
6 30614100823 | LG6075.14.06-01 RIGHT AIR VENT 1
7 60980000807 | YZ-75-YHWZC PROTECTING NET, RIGHT 1
8 60980004524 | ZQH3818-590-00 GAS SPRING ASS'Y 2
9 30614000326 | LG6090.14A.05.01 MIDDLE HOOD 1
10 60901000028 | NBS-629-2 HOOD LOCK 1
11 30614000279 | LG6075.14.08.01 LEFT HOOD 1
12 60980000808 | YZ-75-ZHWZC PROTECTING NET, LEFT 1
13 30614100899 | LG6075.14.08-02 LEFT AIR VENT 1
14 51140190505 | GB/T70.2 SCREW M6x16 8
15 51341000519 | GB/T889.1 NUT M8 4
16 51421080121 | GB/T97.1 WASHER 6 8
17 51420100122 | GB/T96.1 WASHER 10 10
18 51204101122 | GB/T5783 BOLT M10x25 10
19 30614100833 | LG6075.14.08-03 SPONGE 2 1
20 30614100831 | LG6075.14.07-06 SPONGE 6 1
21 30614100830 | LG6075.14.07-05 SPONGE 5 1
22 30614100829 | LG6075.14.07-04 SPONGE 4 1
23 30614100824 | LG6075.14.06-02 SPONGE 1 1
24 30614100825 | LG6075.14.06-03 SPONGE 1 1
25 30614100828 | LG6075.14.07-03 SPONGE 3 1
26 30614100827 | LG6075.14.07-02 SPONGE 2 1
27 30614100826 | LG6075.14.07-01 SPONGE 1 1
28 30614100832 | LG6075.14.08-01 SPONGE 2 1
29 51401110122 | GB/T93 WASHER 12 4
30 51421090121 | GB/T97.1 WASHER 8 4
31 60911011664 | WDO016 STRIP L860 2
32 60911011289 | WDO16 STRIP L1130 2
33 60919010095 | YZ-75-XJGM RUBBER CAP 8

192



08 TOOL KIT

193



08 TOOL KIT

PART NAME
NO. S.C CODE QTY NOTE
1 51204101122 | GB/T5783 BOLT M10x25 4
2 51421100121 | GB/T97.1 WASHER 10 4
3 30625000050 | LG6090.25A.02 COVER, TOOL KIT 1
4 60701010019 | LGW-NBS504B LOCK, DOOR 1
5 30625100078 | LG6230.25-02 UNTISKID PLATE 1
6 51421090121 | GB/T97.1 WASHER 8 2
7 30625100100 | LG6090.25-04 PAD 3 2
8 30625000015 | LG6090.25.03.01 BEND ROD 1
9 51512081201 | GB/T91 PIN 3.2x25 2
10 | 51204111322 | GB/T5783 BOLT M12x30 4
11 51401110122 | GB/T93 WASHER 12 4
12 | 30625000049 | LG6090.25A.01 CASE 1
13 | 30625100099 | LG6090.25-03 PAD 2 2
14 | 30625100101 | LG6090.25-05 PAD 4 1
15 | 30625100098 | LG6090.25-02 PAD 1 1
16 | 51341000419 | GB/T889.1 NUT M6 4
17 51401100122 | GB/T93 WASHER 10 4
18 | 51421080121 | GB/T97.1 WASHER 6 4
19 51420110122 | GB/T96.1 WASHER 12 4

194



09 OPERATOR'S CAB I

195



09 OPERATOR'S CAB

PART NAME
NO. S.C CODE QTY NOTE
1 60980005212 | YZ-JSS75-001 GLASS, TOP WINDOW 1
2 60980005213 | YZ-JSS75-002 SEAL, TOP WINDOW 1
3 51204101022 | GB/T5783 BOLT M10x%20 6
4 51421100121 | GB/T97.1 WASHER 10 6
5 60980003055 | YZ-JSS65-003 GAS SPRING 2
6 60980004023 | YZ-JSS65-004 PIN 4
7 51512060701 | GB/T91 COTTER PIN 2x14 4
8 60980005214 | YZ-JSS75-003 FRAME, TOP WINDOW 1
9 60980005215 | YZ-JSS75-004 LOCK, TOP WINDOW 1
10 51204090922 | GB/T5783 BOLT M8&x16 2
11 60980003628 | YZ.W-W-018 CATCH, TOP WINDOW 1
12 60980005216 | YZ-JSS75-005 CABIN 1
13 60980004026 | YZ-JSS65-008 LIFTING RING 4
14 51204133322 | GB/T5783 BOLT M16x%50 4
15 51421130121 | GB/T97.1 WASHER 16 7
16 60980004027 | YZ-JSS65-009 OUTER HANDRAIL 1
17 60980002707 | YZ-ZWISS-036 LOCK ASS'Y, DOOR 1
18 60980003187 | YZ-JSS65-011 BACK MIRROR 1
19 60980004030 | YZ-JSS65-012 FRONT FRAME 1
20 60980004031 | YZ-JSS65-013 REAR FRAME 1
21 51139210408 | GB/T70.1 BOLT M&8&x20 3
22 60980004032 | YZ-JSS65-014 LOCK CATCH 1
23 60980004033 | YZ-JSS65-015 RUBBER PAD 2
24 51307000922 | GB/T6170 NUT M8 2
25 60980002114 | YZ-ZWJSS-062 RUBBER STOPPER, LOCK 2
26 60980004092 | YZ-ZWIJSS-073 RUBBER PLUG M12 6
27 60980003456 | YZ-ZWISS-056 NOZZLE 1
28 60400000379 | ZD103275 WIPER ASS'Y 1
29 60980005465 | YZ-JSS65-PSH BLOW CAN 1
30 51421080121 | GB/T97.1 WASHER 6 2
31 51158190510 | GB/T818 SCREW M6X16 2

196






10 OPERATOR'S CAB

NO. S.C CODE PART NAME QTY NOTE
1 | 60980005218 | YZ-JSS75-007 RIGHT SIDE GLASS 1
2 | 60980005219 | YZ-JSS75-008 SEAL, FRONT WINDOW 1
3| 60980005220 | YZ-JSS75-009 FRAME, FRONT WINDOW 1
4 | 60980004101 | YZ-ZWJISS-052 LOCK, FRONT WINDOW 2
5 | 60980005221 | YZ-JSS75-010 UPPER GLASS, FRONT 1

WINDOW
6 | 60980004080 | YZ-ZWISS-031 HANDLE, FRONT WINDOW 1
7 | 60980005222 | YZ-JSS75-011 SEAL 1
8 | 60980005223 | YZ-JSS75-012 SEAL, LOWER WINDOW 1
9 | 60980005224 | YZ-JSS75-013 LOWER GLASS, FRONT 1

WINDOW

198



11 OPERATOR'S CABIII

199



OPERATOR'S CAB

PART NAME
NO. S.C CODE QTY NOTE
1 60980005225 | YZ-JSS75-014 SEAL, BACK WINDOW 1
2 60980005226 | YZ-JSS75-015 BACK WINDSCREEN 1
3 60980005227 | YZ-JSS75-016 LEFT SIDE GLASS, REAR 1
4 60980005228 | YZ-JSS75-017 SEAL, DOOR 1
5 60980005229 | YZ-JSS75-018 TRIM, DOOR 1
6 60980005230 | YZ-JSS75-019 LOWER GLASS, DOOR 1
7 60980005231 | YZ-JSS75-020 SASH, DOOR UPPER 1
8 60980005232 | YZ-JSS75-021 SEAL 1
9 60980004066 | YZ-ZWJSS-041 LOCK ASS'Y, FRONT 1
10 60980005233 | YZ-JSS75-022 FRONT GLASS, DOOR UPPER 1
11 60980005234 | YZ-JSS75-023 SEAL 1
12 60980005235 | YZ-JSS75-024 BACK GLASS, DOOR UPPER 1
13 60980004060 | YZ-JSS65-042 LOCK ASS'Y, BACK 1
14 60980004725 | YZ-JSS75-M DOOR ASS'Y, CABIN 1

200



12 OPERATOR'S CAB IV

201



12 OPERATOR'S CAB

NO. S.C CODE PART NAME QTY NOTE
1 60980005236 | YZ-JSS75-025 CEILING, BACK 1
2 60980000882 | YZ-ZWIJSS-063 RUBBER STOPPER, FRONT 2

WINDOW
3 60980002686 | YZ-ZWJSS-023 HORN COVER 1
4 51118141305 | GB/T67 SCREW M4x15 8
5 60980005237 | YZ-JSS75-026 AIR OUTLET 4
6 60980005238 | YZ-JSS75-027 COVER, AIR CONDITIONER 1
7 60980005239 | YZ-JSS75-028 BELLOWSI1 1
8 60980005240 | YZ-JSS75-029 BELLOWS2 2
9 60980005241 | YZ-JSS75-030 PLATE, INSPECTION 1
10 60980002618 | YZ-ZWJSS-064 HANDLE, INSPECTION 2

202



13 OPERATOR'S CAB V




13 OPERATOR'S CAB

NO. S.C CODE PART NAME QTY NOTE
1 60980005242 | YZ-JSS75-031 COVER, MONITOR 1
2 60980005243 | YZ-JSS75-032 DECORATIVE PLATE, 1

MONITOR
3 60980005244 | YZ-JSS75-033 THE BEFORE EMPTY BOX 1
HANDLE
4 60980005245 | YZ-JSS75-034 AIR DUCT COVER 1
5 60980005246 | YZ-JSS75-035 CAP 24
6 60980005247 | YZ-JSS75-036 PINTLE 24
7 60980005248 | YZ-JSS75-037 DECORATIVE PLATE, 1
RIGHT SIDE
8 60980005249 | YZ-JSS75-038 ESCAPE HAMMER 1
9 60980005250 | YZ-JSS75-039 HAT & COAT HOOK 1
10 60980005251 | YZ-JSS75-040 DECORATIVE PLATE, 1
RIGHT REAR POST
11 60980005252 | YZ-JSS75-041 RADIO MOUNTING PLATE 1
12 60980005253 | YZ-JSS75-042 ASH TRAY 1

204



205

14 OPERATOR'S CAB VI




14 OPERATOR'S CAB

NO. S.C CODE PART NAME QTY NOTE
1 | 60980005254 | YZ-ISS75-043 FLOOR SHEET 1
2 | 60980005255 | YZ-JSS75-044 COVER PLATE, DOOR LOCK 1
3| 60980005256 | YZ-JSS75-045 COVER PLATE 1
4 | 60980005257 | YZ-JSS75-046 DECORATIVE PLATE, LEFT 1
5 | 60980002812 | YZ-ZWISS-021 FIRE EXTINGUISHER 1
6 | 60980002815 | YZ-ZWJSS-020 FIRE EXTINGUISHER HOLDER | 1
7 | 60980005258 | YZ-1SS75-047 DECORATIVE PLATE, LEFT 1
8 | 60980005259 | YZ-JSS75-048 DECORATIVE PLATE, 1

LEFT SIDE (UPPER)

9 | 51204091022 | GB/T5783 BOLT M8x20 3
10 | 51421090121 | GB/T97.1 WASHER 8 3
11 | 60980005260 | YZ-JSS75-049 INNER HANDRAIL 1
12 | 60980002688 | YZ-ZWJISS-065 HANDLE, DOOR 1
13| 60980002338 | YZ-ZWJISS-066 PLUG 1
14 | 60980004062 | YZ-ZWJISS-024 LOCK SEAT 1
15 | 51512060701 | GB/T91 COTTER PIN 2x14 1
16 | 51421090121 | GB/T97.1 WASHER 8 4
17 | 51204090922 | GB/T5783 BOLT M8x16 4
18 | 60980005261 | YZ-ISS75-050 PIN 1
19 | 60980005262 | YZ-I1SS75-051 FLEXIBLE SHAFT ASS'Y 1
20 | 51204080922 | GB/T5783 BOLT M6x16 3
21 | 60980003749 | YZ-ZWJISS-027 HANDLE, LOCK 1

206






15 OPERATOR'S CAB

NO. S.C CODE PART NAME QTY NOTE
1 60980005263 | YZ-JSS75-052 CEILING 1
2 60980005264 | YZ-JSS75-053 SEAL, TOP WINDOW 1
3 60980005265 | YZ-JSS75-054 DECORATIVE PLATE 1
4 60980002460 | YZLG21T-00025 CAB LAMP 1

208



16 SEAT MOUNTING

209



16 SEAT MOUNTING

PART NAME
NO. S.C CODE QTY NOTE
1 30621005013 | LG6075.21A.02 FLOOR ASS'Y 1
2 60921010014 | LG6075-SDR STAND CASE, R.H. 1
3 30621100110 | LG6085.21-05 MOUNTING PLATE 1
4 60920010096 | SC2-21 SEAT 1
5 51204101022 | GB/T5783 BOLT M10x%20 29
6 60921010015 | LG6075-SDL STAND CASE, L.H. 1
7 30621000022 | LG6085.21.02 CONNECTING PIPE 1
8 60980002352 | LG6085.21-04 WIND GAP 1
9 51158110410 | GB/T818 SCREW M3x8 3
10 51158170410 | GB/T818 SCREW M5x10 4
11 30621000054 | LG6075.21.03 SEAL PLATE 1
12 51204070922 | GB/T5783 BOLT M5x16 6
13 51421070121 | GB/T97.1 WASHER 5 10
14 30621100034 | CDM606.21A-11 RUBBER PAD, FOOT PEDAL 2
15 30621000027 | CDM606.21B.02 FOOT PEDAL 2
16 30621105011 | LG6075.21A-01 SPONGE 1
17 60922011477 | Y5-10-00 DAMPER, CABIN 4
18 51204133922 | GB/T5783 BOLT M16x60 4
19 51401130122 | GB/T93 WASHER 16 4
20 51427130122 | GB/T1230 WASHER 16 4
21 30604100004 | LG6065.04-01 ADJUST SHIM 4
22 51139190408 | GB/T70.1 SCREW M6x10 4
23 51420080122 | GB/T96.1 WASHER 6 4
24 51204101122 | GB/T5783 BOLT M10x25 5
25 51401100122 | GB/T93 WASHER 10 31
26 51421100121 | GB/T97.1 WASHER 10 32
27 30621005012 | LG6075.21A.01 BENT PLATE ASS'Y 1
28 30621100067 | LG6075.21-01 PIPE CLAMP 1
29 51420100122 | GB/T96.1 WASHER 10 2
30 51204091022 | GB/T5783 BOLT M8&x20 6
31 51421090121 | GB/T97.1 WASHER 8 6

210



17 STAND CASE ASS'Y L.H.

211



17 STAND CASE ASS'Y L.H.

PART NAME
NO. S.C CODE QTY NOTE
1 60980005744 | SDO10R-005 COVER, STAND CASE 1
2 60304000563 | SD0014 COVER, JOYSTICK CONTROL 1
3 60980005743 | SD008 COVER, STAND CASE 1
4 60405020012 | VX-56-1A3 MICRO-ACTIVE SWITCH 1
5 SD-TH6075 SPRING 1
6 GB95-85-08 FLAT WASHER 1
7 GB818-85 SCREW MS8x 20 1
8 60980005745 | LG6075-ZFSX.1A BRACKET, LG6075 STAND 1
CASE L.H.
9 60980005452 | SD013 RED JOYSTICK 1
10 60980005448 | SD007 COVER, STAND CASE 1

212



18 STAND CASE ASS'Y R.H.

213



18 STAND CASE ASS'Y R.H.

NO. S.C CODE PART NAME QTY NOTE
1 60980005747 | LG6075-0001 SWITCH ASS'Y 1
2 60980005313 | SD010R-004 COVER, STAND CASE 1
3 60304000563 | SD0014 COVER, JOYSTICK CONTROL 1
4 60980005743 | SD008 COVER, STAND CASE 1
5 60980005746 | LG6075-YFSX.1A BRACKET, LG6075 STAND 1
CASE R.H.
6 60980005448 | SD007 COVER, STAND CASE 1
7 GB95-85-08 FLAT WASHER 1
8 GB818-85 SCREW M8x20 1
9 60405020071 | JK931-147-3.25/3.73 SWITCH, LAMP 1
10 60405020187 | JK939-008-2.6 SWITCH, WINDOW WASHER 1
11 60405020188 | JK939-091-2.5 SWITCH, WINDOW WIPER 1
12 60405020341 | JK932-001-4.93 WARNING LAMP ROCKER SWITCH 1 OPTIONAL

214



19 WIPER ASS'Y

215



19 WIPER ASS'Y

PART NAME
NO. S.C CODE QTY NOTE
1 FG02400411 CROSS-HEAD SCREW 2
2 60400000381 | ZD103275-002 BLADE ASS" Y 1
3 60400000380 | ZD103275-001 WIPER ROD ASS" 'Y 1
4 FG00100402 FLANGE NUT 1
5 TY20200005 WATERPROOF CASE 1
6 FG00200416 HEXAGON NUT 2
7 FG00500424 FLAT WASHER 1
8 XG00600010 RUBBER FLAT WASHER 1
9 FG00900006 SNAP RING 1
10 FG00500417 FLAT WASHER 1
11 CG03300037 SLEEVE BEARING 2
12 3C10130101 OUTPUT SHAFT SLEEVE 1
13 3C10130101 OUTPUT SHAFT 1
14 3C10110201 SUPPORT 1
15 3C10110301 THREAD PRESSING PLATE 1
16 3C10150203 ROCKER ARM 1
17 3C10120201 ROUND HEAD 2
18 TY20300003 RUBBER CUP 2
19 FG00500407 FLAT WASHER 2
20 FG00900003 SNAP RING 2
21 3C10170001 LINK ASS" Y 1
22 FG00100402 FLANGE NUT 1
23 FG02100402 NO-SLIP SCREW 3
24 3C10120104 CRANK 1
25 3C10110101 SUPPORT 1
26 60400000382 | ZD1032-003 WIPER MOTOR 1

216






AIR CONDITIONER SYSTEM



01 AIR CONDITIONER SYSTEM

217



01 AIR CONDITIONER SYSTEM

NO. S.C CODE PART NAME QTY NOTE
1 60401080196 | H20053-9040 EVAPORATOR ASS'Y 1
2 51204091022 | GB/T5783 BOLT M8x20 8
3 51421090121 | GB/T97.1 WASHER 8 10
4 60100002885 | LG3022-7510 AIR CONDITION WIRING HARNESS 1
5 60911013199 | JD4122-0070 AIR PIPE ©50%450 1
6 56902001902 | DIN3017-1 CLAMP A-40~60/9 2
7 60401010075 | C20034-8670 CONTROL PANEL 1
8 60911013451 | JD3056-0010 WATER OUTLET PIPE ASS'Y 1
9 60980005621 | JD4122-0062 COVER, AIR DUCT 1
10 56902002202 | DIN3017-1 CLAMP A-50~70/9 3
11 60911013763 | JD4289-0070 HOT WATER PIPE 1
12 56902002002 | DIN3017-1 CLAMP A-16~25/9 4
13 60304000086 | JD4823-0010 HOT WATER VALVE 1 2
14 60304000087 | JD4823-0020 HOT WATER VALVE 2 2
15 51204091222 | GB/T5783 BOLT M8x30 2
16 60100002245 | LG3010-7520 AIR SUCTION HOSE ASS'Y 1
17 51421080121 | GB/T97.1 WASHR 6 2
18 51204081022 | GB/T5783 BOLT M6x20 2
19 60100002296 | LG3009-7510 EXHAUST HOSE ASS'Y 1
20 30608005057 | LG6075B.08A.01 COMPRESSOR MOUNTING 1
21 60100002722 | A39 BELT, COMPRESSOR 1
22 60401080097 | D30023-1720a CONDENSER 1
23 51204091122 | GB/T5783 BOLT M8x25 4
24 51420090122 | GB/T96.1 WASHER 8 4
25 30608100135 | LG6090.08B-01 SUPPORT BOARD 1
26 60980000494 | T30173-0031 DRYING BOTTLE ASS'Y 1
27 60911013449 | JD3044-0220a CONDENSER OUTLET PIPE ASS'Y 1
28 60404011500 | T30224-1922 AIR CONDITION WIRING HARNESS I 1
29 60911013450 | JD3044-0231 DRYING BOTTLE OUTLET PIPE ASS'Y 1
30 51166440311 | GB/T845 TAPPING SCREW ST4.2x16 4

218



02 COMPRESSOR MOUNTING

219



02 COMPRESSOR MOUNTING

NO. S.C CODE PART NAME QTY NOTE
1 51203092221 | GB/T5782 BOLT M&8&x80 4
2 51421090121 | GB/T97.1 WASHER 8 7
3 60401080001 | 12240-32700L COMPRESSOR 1
4 51139210208 | GB/T70.1 SCREW M8x14 2
5 30601105210 | LG6075B.08.01-04 HOOD 1
6 51204101322 | GB/T5783 BOLT M10x%35 2
7 51421100121 | GB/T97.1 WASHER 10 4
8 30608005055 | LG6075B.08A.01.02 CONNECTING PLATE 1
9 51204111222 | GB/T5783 BOLT M12x30 1
10 51421110121 | GB/T97.1 WASHER 12 3
11 30608105086 | LG6075B.08A.01-01 LINK 1
12 30608005056 | LG6075B.08A.01.03 COMPRESSOR SUPPORT 1
13 30608105095 | LG6075B.08A.01-02 SLEEVE 1
14 51204091622 | GB/T5783 BOLT M8&x50 1
15 51204111422 | GB/T5783 BOLT M12x40 1
16 51203111621 | GB/T5782 BOLT M12x50 1

220






ELECTRICAL SYSTEM



01 ELECTRICAL SYSTEM 1

221



01 ELECTRICAL SYSTEM

NO. S.C CODE PART NAME QTY NOTE
1 | 60406040001 | BX2122 FUSE BOX 1
2 | 51158170610 | GB/T818 SCREW M5x16 8
3| 51401070107 | GB/T93 WASHER 5 2
4 | 51421070115 | GB/T97.1 WASHER 5 2
5 | 60480050005 | 3700913EO CLIP 25 3
6 | 51204090922 | GB/T5783 BOLT M8x16 4
7 | 51421090121 | GB/T97.1 WASHER 8 4
8 | 60911011058 | 3700935 CLIP35 1
9 | 60402050271 | Y-206-1 SUPPORT, WORK LAMP 1
10 | 30607000263 | LG6090.07A.02.04 WIRING HARNESS, SWITCH 1
11 | 60405020341 | JK932-001-4.93 WARNING LAMP ROCKER SWITCH 1 OPTIONAL
12| 60405020188 | JK939-091-2.5 SWITCH, WINDOW WIPER 1
13 | 60405020187 | JK939-008-2.6 SWITCH, WINDOW WASHER 1
14 | 60405020071 | JK931-147-3.25/3.73 SWITCH, LAMP 1
15 | 60980004492 | YQ5.251.077 THROTTLE DIAL 1
16 | 30607000512 | CDM6090.07.02.03 WIRING HARNESS, KEY SWITCH| 1
17 | 60405020007 | JK406C-2 KEY SWITCH 1
18 | 60405020012 | VX-56-1A3 PILOT SWITCH 1
19 | 60405020336 | YQ5.513.738 BUTTON 1
20 | 30607000511 | CDM6090.07.02.02 WIRING HARNESS, FUSE BOX 1

222



02 ELECTRICAL SYSTEM 1I

223



02 ELECTRICAL SYSTEM

NO. S.C CODE PART NAME QTY NOTE
1 60401010002 | ZD1032C WINDOW WIPER MOTOR 1
2 60401040122 | WDKDLONG90E-10 MONITOR 1
3 51420070122 | GB/T96.1 WASHER 5 4
4 51158170304 | GB/T818 SCREW M5x16 8
5 30607000622 | LG6075E.07.02.01 WIRING HARNESS, MONITOR 1
6 60406080001 | DY737 CIGARETTE LIGHTER 1
7 60401060001 | HG-8888A RADIO 1
8 51420070122 | GB/T96.1 WASHER 5 6
9 30607000199 | CDM6090.07.02.04 WIRING HARNESS, RELAY 1
10 30607000389 | LG6065A.07.02.07 GPS TERMINAL 1 OPTIONAL
11 30607000514 | CDM6090.07.02.05 RELAY ASS'Y 1
12 51204090922 | GB/T5783 BOLT M8x16 4
13 51401090122 | GB/T93 WASHER 8 4
14 51421090121 | GB/T97.1 WASHER 8 4
15 51204101018 | GB/T5783 BOLT M10x20 2
16 51401100107 | GB/T93 WASHER 10 2
17 51421100115 | GB/T97.1 WASHER 10 2
18 60402050225 | 2RL 007 552-001 WARMING LAMP 1 OPTIONAL

224



03 ELECTRICAL SYSTEM III

213 4

17 18 19 20

13141516 4

225



03 ELECTRICAL SYSTEM

NO. S.C CODE PART NAME QTY NOTE
1 60402050004 | Y-212 WORK LAMP 3
2 60980004491 | LKCLAMP8 BRACKET, CONNECTOR 2
3 51204090922 | GB/T5783 BOLT M8&x16 26
4 51421090121 | GB/T97.1 WASHER 8 43
5 60980003978 | PS61-15-4MGZ-A- PRESSURE SWITCH 2

FLSO6NT-IP-FS5.5BARR
6 60911011057 | 3700911EO CLIP 6 4
7 30607000460 | LG6090.07A.01.09 EARTHING CABLE, CABIN 1
8 60480050005 | 3700913EO CLIP 25 11
9 30607000618 | LG6075E.07.01.01 CAR BODY WIRING HARNESS 1
10 30607000650 | LG6075.07C.01.03 POWER SUPPLY CABLE 1
11 30607000614 | LG6090D.07.01.07 BATTERY RELAY ASS'Y 1
12 30607000649 | LG6075.07C.01.02 POSITIVE POLE 1
13 30601100035 | CDM606.01-20 SLEEVE 2
14 51204091322 | GB/T5783 BOLT M8x35 13
15 51401090122 | GB/T93 WASHER 8 17
16 60480050005 | 3700913EO CLIP 25 11
17 51204101018 | GB/T5783 BOLT M10x20 5
18 51401100107 | GB/T93 WASHER 10 5
19 51421100115 | GB/T97.1 WASHER 10 5
20 30607000452 | LG6090.07A.01.04 EARTHING CABLE, BATTERY 1
21 60911010029 | 3700912EO CLIP 16 8
22 60911010030 | 3700920 CLIP 20 3

226



04 ELECTRICAL SYSTEM IV

Glow plug
\ FOR CSD vatromperur e

Air filter pressure switch

coO O\ W D

227



04 ELECTRICAL SYSTEM

NO. S.C CODE PART NAME QTY NOTE
1 | 30607100139 | LG6065A.07.01-01 BRACKET, CONNECTOR 1
2 | 30607000620 | LG6075E.07.01.03 RELAY ASS'Y 1
3 | 30607100228 | LG6075E.07.01-01 COVER PALTE 1
4 | 51204091022 | GB/T5783 BOLT M8x20 3
5 | 51401090122 | GB/T93 WASHER 8 17
6 | 51421090121 | GB/T97.1 WASHER 8 43
7 | 30607100168 | CDM6090.07.01-01 ECU COVER PLATE 1
8 | 51204091322 | GB/T5783 BOLT M8x35 13
9 | 30607000453 | LG6090.07A.01.05 EARTHING CABLE, ENGINE 1
10 | 60911010029 | 3700912EO CLIP 16 8
11 | 30607000456 | LG6090.07A.01.08 BATTERY ASS'Y 1
12 | 60980004897 | 3BA922.200-80 HORN 1
13 | 51204091018 | GB/T5783 BOLT M8x20 1
14 | 51401090107 | GB/T93 WASHER 8 2
15 | 51421090115 | GB/T97.1 WASHER 8 2
16 | 60401050077 | 6043 BUZZER 1
17 1 30607000584 | LG6090.07A.01.10 WIRING HARNESS, WARNING LIGHT 1
18 | 30612101818 | LG6090.12A-08 BRACKET, BUZZER 1
19 | 30607000513 | CDM6090.07.01.04 ECU PLATE ASS'Y 1

20 | 60980000660 | 129927-75900 ECU 1
21 | 60911010030 | 3700920 CLIP 20 3
22 | 30607100234 | LG6075.07C.01-01 SUPPORT BOARD 1
23 | 60405020026 | KO1IKI8A MANUAL POWER MASTER SWITCH 1

228



229

05 ELECTRICAL SYSTEM V

13 1211 10

[
=)

ﬂ 4
¥

®

_®

5 80fE




05 ELECTRICAL SYSTEM

NO. S.C CODE PART NAME QTY NOTE
1 30607000451 | LG6090.07A.01.03 START CABLE 1
2 51307000819 | GB/T6170 NUT M6 1
3 51401080107 | GB/T93 WASHER 6 1
4 51421080115 | GB/T97.1 WASHER 6 1
5 60911010122 | HSB-R10 HOSE CLIP 1
6 51203101921 | GB/T5782 BOLT M10x65 1
7 51307001022 | GB/T6170 NUT M10 1
8 51401100122 | GB/T93 WASHER 10 1
9 51421100121 | GB/T97.1 WASHER 10 2
10 60400000044 | RG-L610-R-T FUEL LEVEL SENSOR 1
11 51158170610 | GB/T818 SCREW M5x16 5
12 51401070107 | GB/T93 WASHER 5 5
13 51421070115 | GB/T97.1 WASHER 5 5
14 30607100167 | LG6075.07.01-03 BRACKET, CONNECTOR 1
15 51204090922 | GB/T5783 BOLT M8x16 26
16 51421090121 | GB/T97.1 WASHER 8 43
17 51401090107 | GB/T93 WASHER 8 2
18 51421090115 | GB/T97.1 WASHER 8 2
19 51307000919 | GB/T6170 NUT M8 1
20 30607000454 | LG6090.07A.01.06 WIRING HARNESS, BOOM WORK LAMP 1
21 30607100225 | LG6090D.07.01-01 BRACKET, CONNECTOR 1

230






NAMEPLATE



NOILINODODHY ALV IdAINVN 10

231



NAMEPLATE RECOGNITION

NO. S.C CODE PART NAME QTY NOTE
30622105095 | CDM6075E.22-70 MODEL 2 CDMO6085E
: 30622105112 | CDM6075E.22-71 MODEL 2 CDM6085
2 30622100479 | CDM6075.22-04 OPERATION INSTRUCTION 1
3 30622100260 | LG6230.22A-08 WARNING MARK 1
4 30622100261 | LG6230.22A-09 WARNING MARK 1
5 30622100151 | CDM606.22B-04 CAUTION MARK 1
6 30622105090 | CDM6065E.22-02 EFFICIENCY MARK 1
7 30622100247 | CDM6235.22-05 WARNING MARK 1
8 30622105132 | CDM6075E.22-03 NOISE MARK 1
9 30622100097 | LG6085.22A-07 LOGO, BOOM 2
10 30622100228 | LG6230.22A-18 DANGER MARK 2
11 30622105100 | CDM6150E.22-06 NAMEPLATE 1
12 51569000101 | GB/T12618.1 SELF-PLUGGING RIVET ®4x12 12
13 30622100285 | LG606.22A-21 LIFTING MARK 4
14 30622100238 | LG6230.22A-27 TRACTION MARK FOR ENTIRE CAR 5
15 30622100240 | LG6230.22A-29 WARNING MARK 2

232



233

02 NAMEPLATE RECOGNITION II




02 NAMEPLATE RECOGNITION
NO. S.C CODE PART NAME QTY NOTE

1 30622100014 | LG606.22A-14 WARNING MARK 1
2 30622100118 | LG606.22A-15 WARNING MARK 1
3 30622100419 | CDM6075.22-01 LUBRICATING DIAGRAM 1

30622105099 | CDM6150E.22-05 ROPS NAMEPLATE 1
4

30622105098 | CDM6150E.22-04 ROPS NAMEPLATE 1
5 51569000101 | GB/T12618.1 SELF-PLUGGING RIVET ®4x12 12
6 30622105051 | LG6075B.22-05 L MARK 1
7 30622100278 | CDM6235.22-19 WARNING MARK 1
8 30622105133 | CDM6150E.22-08 GUIDING MARK 2

234



7

[II NOILINDODHY ALV IdAINVN €0

235



03 NAMEPLATE RECOGNITION

NO. S.C CODE PART NAME QTY NOTE
1| 30622105052 | LG6075B.22-06 REFLECTOR MARK 1
2 | 30622105101 | CDM6150E.22-07 CAUTION MARK 1
3| 30622100091 | LG6085.22A-01 MARK 1
4 | 30622100229 | LG6230.22A-19 DANGER MARK 2
5 | 30622100233 | LG6230.22A-22 ESCAPE MARK 1
6 | 30622100270 | CDM6235.22-11 WARNING MARK 1
7 | 30622100238 | LG6230.22A-27 TRACTION MARK FOR 1
ENTIRE CAR
8 | 30622105081 | LG6075B.22-07 REFLECTOR MARK, RIGHT 1
9 | 30622100407 | CDM6235.22-24 NAMEPLATE 1
10 | 51569000101 | GB/T12618.1 SELF-PLUGGING RIVET ®4x12 | 4
11 | 30622105006 | CDM6365F.22-06 NAMEPLATE 1 CE89
121 30622100269 | CDM6235.22-10 WARNING MARK 1

236



Al NOILLINDODHAYH ALVIdHINVN 10

237



04 NAMEPLATE RECOGNITION

PART NAME
NO. S.C CODE QTY NOTE
1 30622100252 | LG6230.22A-39 MARK 1
2 30622100251 | LG6230.22A-38 WARNING MARK 1
3 30622100250 | LG6230.22A-37 MARK 1
4 30622100249 | LG6230.22A-36 WARNING MARK 1
5 30622100276 | CDM6235.22-17 WARNING MARK 1
6 30622100275 | CDM6235.22-16 WARNING MARK 2
7 30622100246 | LG6230.22A-34 WARNING MARK 3
8 30622100273 | CDM6235.22-14 CAUTION MARK 1
9 30622100212 | CDM606.22B-12 CAUTION MARK 1
10 30622100165 | CDM606.22B-10 ENGINE NAMEPLATE 1

238



